
KELLEY MANUFACTURING CO. 

Tel: 229-382-9393 
Toll Free: 1-800-444-5449 

Fax: 229-382-5259 
Email Address: info@kelleymfg.com 

2-ROW AND 4-ROW 
PEANUT 

DIGGER-SHAKER-INVERTER  
(4-31, 4-36, 4-38 & 4-40) 

03-SERIES 

PART NO. 03-PB-02 
Printing Date: JUNE 2002 

(FOR MACHINES PRIOR TO  2002) 

80 Vernon Drive / Zip 31794 
P.O. Drawer 1467 / Zip 31793 

Tifton,  GA  





1 

TABLE OF CONTENTS 
HITCH COMPONENTS, 2 & 4-ROW (PRIOR TO 1994) ............................................................ 2-3  
COMER GEAR BOXES, 2 & 4-ROW (1986-1992) ..................................................................... 4-5  
COMER GEAR BOXES, 2 & 4-ROW (1993-1998) ..................................................................... 6-7 
BONDIOLI & PAVESI GEAR BOXES, 2 & 4-ROW (1999-      ) .................................................. 8 
DRIVELINES, 2 & 4-ROW (PRESENT 2-ROW & PRIOR 1994 ON 4-ROW) ............................. 9 
DRIVELINES, 2 & 4-ROW (1995-       ) ...................................................................................... 10-11 
MAIN FRAME, 2-ROW ............................................................................................................... 11 
MAIN FRAME, 4-ROW ............................................................................................................... 12  
RATTLER FRAME AND COMPONENTS, 2 & 4-ROW (PRIOR TO 1990) ................................. 13 
RATTLER FRAME AND COMPONENTS, 2, 4-31,4-36, 4-38 & 4-40 (1991-      ) ...................... 14 
3 WHEEL DIRT KNOCKER ....................................................................................................... 15 
2-ROW DRIVE TRAIN COMPONENTS ..................................................................................... 16-17 
4-ROW DRIVE TRAIN COMPONENTS ..................................................................................... 18-19 
GAUGE WHEELS, 5X8, 8X8, & 8X10 ........................................................................................ 20-21 
SPRING LOADED COULTER, 2-ROW  ..................................................................................... 22 
CENTER COULTER VINE HOLD DOWN .................................................................................. 23 
CENTER COULTER, 4-ROW (1994-       ) ................................................................................. 24-25 
MAST COULTER ....................................................................................................................... 26-27 
2, 4-31, 4-36, 4-38, & 4-40 PLOW STANDARD ......................................................................... 28-29 
AUST. CENTER TRIP SHANK .................................................................................................. 30 
26” RIGID V-SHANK .................................................................................................................. 31 
LT & RT CYLINDER INVERTER COMPONENTS ..................................................................... 32-33 
CENTER INVERTER BUNDLE, 4-36 & 4-38 ............................................................................. 34-35 
LT & RT CYLINDER INVERTER COMPONENTS, 4-31 ............................................................ 36-37 
CENTER INVERTER COMPONENTS, 4-31 .............................................................................. 38-39 
#1 VINE GUIDE ROD, 4-ROW ................................................................................................... 40 
LT & RT INVERTER BELT IDLER ............................................................................................. 40 
CYLINDER INVERTER FENDER, 2 & 4-ROW .......................................................................... 41 
SLOW MOVING VEHICLE KIT .................................................................................................. 42 
SHIELDS, 2 & 4-ROW ............................................................................................................... 42-46 
COULTER BRACKET, 4-ROW .................................................................................................. 47 
FRONT COULTER BUNDLE ..................................................................................................... 48-49 
COULTER BAR, 2-ROW ............................................................................................................ 50  
SUPPORT ARM BUNDLE ......................................................................................................... 50 
MOUNTING BRACKETS ........................................................................................................... 51  
VINE CUTTER STEP ................................................................................................................. 51 
ADAPTER BRACKETS .............................................................................................................. 52 
MAST-VINE LIFTER .................................................................................................................. 53  
LOWER HITCH-VINE LIFTER ................................................................................................... 53 
VINE LIFTER TOOL BAR .......................................................................................................... 53 
LT & RT CULTIVATOR GAUGE WHEEL (1X3 SHANK) ............................................................ 54 
1X3 SHANK BRACKET, 4X4 ..................................................................................................... 54 
COULTER, 5 X 5 ....................................................................................................................... 55 
COULTER, 2 X 4 ....................................................................................................................... 56-57 
EXTENSION, 2 & 4-ROW .......................................................................................................... 58-59 
COULTER BRACKET & FORK .................................................................................................. 60 
22 1/4” V-SHANK ....................................................................................................................... 61 
HYDRAULIC CYLINDER, 2 X 8 ................................................................................................. 62 
HYDRAULIC CYLINDER, 3 X 8 ................................................................................................. 63 
4R LIGHT KIT ............................................................................................................................ 64 



2 

2-ROW HITCH COMPONENTS 
(     -1994) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-373 (       -1982) TENSION PIPE (2-ROW) (1) 

 03-023-463 (1983-1994) TENSION STRAP (2-ROW) (2) 

2 03-080-353 (1994) A-FRAME (1) 

3 48-091550 (1994) CAPSCREW, 7/8 X 2 1/2 G5 PLT (4) 

4 03-024-143 (1994) SPACER, LOWER HITCH (4) 

5 03-050-088 (1994) HITCH PIN, 1 1/8 (2) 

6 02-050-002 (1994) KLIK PIN, 7/16 X 1 3/4 (2) 

7 48-091450 (1994) CAPSCREW, 3/4 X 4 1/2 G5 PLT (4) 

8 66-010400 (1994) LOCKWASHER, 7/8 PLT (4) 

9 66-010350 (1994) LOCKWASHER, 3/4 PLT (4) 

10 68-010400 (1994) HEX NUT, 7/8 PLT (4) 

11 68-010350 (1994) HEX NUT, 3/4 PLT (4) 



3 

4-ROW HITCH COMPONENTS 
(Used on Machines Prior to 1994) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-475  TENSION PIPE, CENTER 1 

2 03-080-332  TENSION PIPE, OUTSIDE 1 

3 03-080-474  MAST, 4R CAT II & III 1 

4 48-091350  CAPSCREW, 3/4 X 2 1/2 G5 PLT 6 

5 48-091300  CAPSCREW, 3/4 X 2 1/4 G5 PLT 6 

6 03-026-126  STEP HITCH PIN 2 

7 05-024-010  SPACER, CAT III 2 

8 02-050-002  KLIK PIN, 7/16 X 1 3/4 2 

9 02-024-004  MAST SPACER 1 

10 48-100530  SCREW, 1 X 4 UNFIN G5 PLT 1 

11 66-010450  LOCKWASHER, 1 PLT 1 

12 70-010250  JAM NUT, 1” 1 

13 70-010150  JAM NUT, 3/4” 2 

14 06-024-022  SPACER, 1 X 1 1/2 1 

15 66-010350  LOCKWASHER, 3/4 12 

16 68-010350  HEX NUT, 3/4 10 

17 03-050-026  ROLL PIN, 1/4 X 2 2 

CATEGORY III 

CATEGORY II 



4 

540 RPM & 1000 RPM COMER GEAR 
BOXES 

(1986-1992) 

4-ROW (540 RPM) 
(03-054-066) 

4 & 6-ROW (1000 RPM) 
(03-054-062) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 540 1000 

1 03-054-034  CASTING 1 1 

2 03-054-067  GEAR (540 RPM) 1 - 

 03-054-072  GEAR & PINION (1000 RPM) - 1 

3 03-054-036  PARALLEL KEY A (10 X 8 X 30) 1 1 

4 03-054-037  BEARING, (30208) 1 1 

5 03-054-038  OIL SEAL (40 X 62 X 7) 2 2 

6 03-054-068  SHAFT, 1 1/4 Z19 1 - 

 03-054-061  SHAFT, 1 1/4 Z19 - 1 

7 03-054-040  SHIM (40.3 X 51.5) 2 2 

8 03-054-041  PLUG 1/4 GAS 1 1 

9 27-051-004  BEARING (30207) 1 1 

10 03-054-069  SPACER 1 1 

11 03-051-006  BEARING 96207) 1 1 

12 27-050-009  SNAP RING, (72 UNI7437) 1 1 

13 27-050-008  SNAP RING, (35 UNI7435) 1 1 

14 03-054-070  OIL SEAL (35 X 72 X 10) 1 1 

15 27-050-007  SHIM (35.3 X 40) 2 2 

16 27-050-014  OIL FILTER PLUG 1 1 

17 03-054-071  PINION (540 RPM) 1 - 

 03-054-072  PINION & GEAR (1000 RPM) - 1 

18 03-054-051  COVER (540 RPM) 1 1 

19 03-054-052  BOLT (M2 X20) 4 4 

20 03-054-057  BEARING (6208)  - 1 

21 03-054-053  GASKET 1 1 

22 27-050-013  PLUG (3/8” GAS) 1 1 

23 03-054-056  SHIM - 1 



5 

2-ROW (540 RPM) 
(03-054-060) 

2-ROW (1000 RPM) 
(03-054-063) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 540 1000 

1 03-054-034  CASTING 1 1 

2 03-054-067  GEAR (540 RPM) 1 - 

 03-054-072  GEAR & PINION (1000 RPM) - 1 

3 03-054-036  PARALLEL KEY A (10 X 8 X 30) 1 1 

4 03-054-037  BEARING, (30208) 1 1 

5 03-054-038  OIL SEAL (40 X 62 X 7) 2 2 

6 03-054-073  SHAFT, 1 1/4 Z19 1 - 

 03-054-064  SHAFT, 1 1/4 Z19 - 1 

7 03-054-040  SHIM (40.3 X 51.5) 2 2 

8 03-054-041  PLUG 1/4 GAS 1 1 

9 27-051-004  BEARING (30207) 1 1 

10 03-054-069  SPACER 1 1 

11 03-051-006  BEARING 96207) 1 1 

12 27-050-009  SNAP RING, (72 UNI7437) 1 1 

13 27-050-008  SNAP RING, (35 UNI7435) 1 1 

14 03-054-070  OIL SEAL (35 X 72 X 10) 1 1 

15 27-050-007  SHIM (35.3 X 40) 2 2 

16 27-050-014  OIL FILTER PLUG 1 1 

17 03-054-071  PINION (540 RPM) 1 - 

 03-054-072  PINION & GEAR (1000 RPM) - 1 

18 03-054-074  COVER (1000 RPM) 1 - 

 03-054-051  COVER (540 RPM) - 1 

19 03-054-052  BOLT (M2 X20) 4 4 

20 03-054-057  BEARING (6208)  - 1 

21 03-054-053  GASKET 1 1 

22 27-050-013  PLUG (3/8” GAS) 1 1 

23 03-054-056  SHIM - 1 

24 03-059-003  3/8 X 2 NIPPLE SCH 40 1 1 

25 03-059-004  ELBOW, 90° 3/8 PIPE SCH 40 1 1 

26 03-059-005  STREET ELL, 09° 3/8 PIPE SCH 40 1 1 

540 RPM & 1000 RPM COMER GEAR BOXES 
(1986-1992) 



6 

2R (COMER) GEAR BOX 
540 (03-054-075)     1000 (03-054-076) 

4R (COMER) GEAR BOX 
540(03-054-077)    1000 (03-054-078) 

(1993-1998) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION -075 -076 -077 -078 

1 03-054-079 (1993-1998) SHAFT 1 1 - - 

 03-054-088 (1993-1998) SHAFT - - 1 1 

2 03-054-038 (1993-1998) SEAL, OUTPUT 1 1 2 2 

3 03-054-037 (1993-1998) BEARING, TAPERED 1 1 1 1 

4 03-054-040 (1993-1998) SHIM 2 2 2 2 

5 03-054-080 (1993-1998) GEAR, Z36, M4, 35 1 - 1 - 

 03-054-087 (1993-1998) BEVEL COUPLING W/PINION - 1 - 1 

6 27-050-013 (1993-1998) PLUG, 3/8 GAS 2 2 2 2 

7 03-054-081 (1993-1998) PARALLEL KEY B12 X 8 X 30 1 1 1 1 

8 03-054-082 (1993-1998) CASING 1 1 1 1 

9 03-054-083 (1993-1998) BOLT, 10 X 25, 8.8. 8 8 8 8 

10 03-054-057 (1993-1998) BEARING 6208 1 1 1 1 

11 03-054-084 (1993-1998) COVER 1 1 - - 

 03-054-089 (1993-1998) COVER - - 1 1 

12 27-050-007 (1993-1998) SHIM 2 2 2 2 

13 27-050-014 (1993-1998) PLUG, OIL FILTER 1 1 1 1 

14 27-050-009 (1993-1998) CIRCLIP, INTERNAL 1 1 1 1 

15 03-054-085 (1993-1998) SPACER 1 1 1 1 

16 03-054-086 (1993-1998) PINION SHAFT, Z12 M 4.35 1 1 1 1 



7 
ITEM  PART NO SERIAL NO OR YR DESCRIPTION -075 -076 -077 -078 

17 03-054-010 (1993-1998) SEAL, OIL 1 1 1 1 

18 03-050-180 (1993-1998) SNAP RING, 35 UNI7436 1 1 1 1 

19 03-051-029 (1993-1998) BEARING 6207 1 1 1 1 

20 03-051-030 (1993-1998) BEARING 32207 1 1 1 1 

21 03-050-109 (1993-1998) SHIM, 35.3 X 1.3 1 1 1 1 

22 03-059-003 (      -1994) 3/8 x 2 NIPPLE SCH 40 (1) (1) - - 

23 03-059-004 (      -1994) 90   ELBOW 3/8” PIPE SCH 40 (1) (1) - - 

24 03-059-005 (     -1994) 90   ST.ELL 3/8” PIPE SCH 40 (1) (1) - - 



8 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION -090 -091 -092 -093 

1 03-054-094  PLUG 1 1 1 1 

2 03-054-095  CAP, HOUSING 1 1 1 1 

3 03-054-096  BEARING (354401040) 1 1 1 1 

4 33-054-097  CIRCLIP 2 2 2 2 

5 03-054-098  SEAL (355008040) 1 1 1 1 

6 03-054-099  SHAFT, 2R 1 1 - - 

 03-054-114  SHAFT, 4R - - 1 1 

7 03-054-100  GEAR SET, 540 1 - 1 - 

 03-054-113  GEAR SET, 1000 - 1 - 1 

8 03-054-101  CIRCLIP (338000072) 1 1 1 1 

9 03-054-102  RETAINING RING 1 1 1 1 

10 03-054-103  CAPSCREW 4 4 4 4 

11 03-054-104  WASHER 4 4 4 4 

12 03-054-105  HOUSING 1 1 1 1 

13 03-054-106  BEARING (354101040) 1 1 1 1 

14 03-054-107  SHIM (340I08000) 1 1 1 1 

15 03-054-108  CAP, END 1 1 - - 

16 03-054-109  BEARING (354401035) 1 1 1 1 

17 03-054-110  BEARING (354101035) 1 1 1 1 

18 03-054-111  SHIM (340E03500) 1 1 1 1 

19 03-054-112  SEAL (355029035) 1 1 1 1 

2R (B&P) GEAR BOX 
540 (03-054-090)     1000 (03-054-091) 

4R (B&P) GEAR BOX 
540(03-054-092)    1000 (03-054-093) 

(1999-         ) 



9 

USED ON PRESENT 2-ROW & PRIOR TO 1994 ON 4-ROW 
(2-ROW) 1 3/8-540 DRIVELINE `86 

(03-055-122) 
(4-ROW) 1 3/8-1000 DRIVELINE `86 

(03-055-123) 

(**4-ROW) 1 3/4-1000 DRIVELINE `86 
(03-055-124) (Used on 4R Machines Prior to 1994) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION -122 -123 -124 

1 03-055-078  1 3/8-6 (540) TRACTOR YOKE 2 - - 

 03-055-007  1 3/8 (1000) TRACTOR YOKE - 1 - 

 03-055-076  1 3/4 (1000) TRACTOR YOKE - - 1 

2 03-055-075  CROSS JOURNAL ASSY 2 2 2 

3 03-055-080  CIRCLIP 8 8 8 

4 03-055-100  GREASE NIPPLE 2 2 2 

5 03-055-081  OUTER TUBE YOKE 1 1 1 

6 03-055-101  FLEXIBLE PIN 1 1 1 

7 03-055-082  OUTER SHAFT 1 1 1 

8 03-055-083  INNER SHAFT 1 1 1 

9 03-055-103  FLEXIBLE PIN 1 1 1 

10 03-055-084  INNER TUBE YOKE 1 1 1 

11 03-055-078  1 3/8-6 (540) TRACTOR TOKE - 1 1 

12 03-055-089  O BEARING 3-4 1 1 1 

13 03-055-087  OUTER SHIELD CONE 1 1 1 

14 03-055-091  OUTER SHIELD TUBE 1 1 1 

15 03-055-092  INNER SHIELD TUBE 1 1 1 

16 03-055-088  INNER SHIELD CONE 1 1 1 

17 03-055-090  I BEARING 3-4 1 1 1 

18 03-055-102  RING NUT 1 1 1 

19 03-055-098  COMPLETE PUSH BUTTON 1 2 2 

20 03-055-070  SHIELD TRACTOR HALF, 1 3/8-6 1 - - 

 03-055-126  SHIELD TRACTOR HALF, 1 3/8-1000 - 1 - 

 03-055-127  SHIELD TRACTOR HALF, 1 3/4-1000 - - 1 

21 03-055-125  SHIELD IMP HALF, 1 3/8-6 1 1 1 

22 03-055-093  TRACTOR HALF SHIELD W/RETAINER 1 1 1 

23 03-055-094  IMP HALF SHIELD W/ RETAINER 1 1 1 



10 

1 3/8-540 DRIVELINE  
(03-055-137)(1995-      ) 

1 3/8-540 DRIVELINE 
(03-055-138)(1995-      ) 

1 3/4-1000 DRIVELINE 
(03-055-139)(1995-      ) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION -137 -138 -139 

1 03-055-140  YOKE, RS 1 - - 

 03-055-156  YOKE, RS - 1 - 

 03-055-159  YOKE, RS - - 1 

2 03-055-075  CROSS JOURNAL ASSY 2 2 2 

3 03-055-080  CIRCLIP 8 8 8 

4 03-055-100  GREASE NIPPLE 2 2 2 

5 03-055-081  OUTER TUBE YOKE 1 1 1 

6 03-055-101  FLEXIBLE PIN 1 1 1 

7 03-055-141  CARDAN TUBE 1 1 1 

8 03-055-142  CM CARDAN TUBE 1 1 1 

9 03-055-103  FLEXIBLE PIN 2 2 2 

10 03-055-084  INNER TUBE YOKE 8 8 8 

11 03-055-143  YOKE, RS 2 2 2 

12 03-055-089  O BEARING 3-4 1 1 1 

13 03-055-144  O CONE SET F3-4 1 1 1 

14 03-055-145  CM SAFETY TUBE 1 1 1 

15 03-055-146  SAFETY TUBE 1 1 1 

16 03-055-147  I CONE SET F3-4 1 1 1 

17 03-055-090  I BEARING 3-4 1 1 1 

18 03-055-102  RING NUT 1 - - 

19 03-055-098  COMPLETE PUSH BUTTON 1 1 - 

 33-055-184  COMPLETE PUSH BUTTON - - 1 



11 

2-ROW MAIN FRAME 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-315 (1986-1994) MAIN FRAME (1) 

 03-080-618 (1995-1999) MAIN FRAME, (2-ROW) (1) 

 03-080-754 (2000-        ) MAIN FRAME, 2000 1 

2 76-010150  COTTER PIN, 3/16 X 2  2 

3 06-024-021  SPACER, CAT. II 2 

4 02-050-002  KLIK PIN, 7/16 X 1 1/4 2 

5 03-050-088  HITCH PIN, 1 1/8 2 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION -137 -138 -139 

20 03-055-148  SLEEVE 1 1 - 

 03-055-160  SLEEVE - - 1 

21 03-055-098  COMPLETE PUSH BUTTON 1 1 1 

22 03-055-148  SLEEVE 8 8 8 

25 03-055-151  HALF SHAFT, 1 3/8-6 (540) W/SHIELD 1 - - 

 03-055-158  HALF SHAFT, 1 3/8-21 (1000) W/SHIELD - 1 - 

 03-055-162  HALF SHAFT, 1 3/4-20 (1000) W/SHIELD - - 1 

26 03-055-152  HALF SHAFT, 1 3/8-6 IMP W/SHIELD 1 1 1 

27 03-055-153  HALF SAFETY SHIELD 1 1 1 

28 03-055-154  HALF SAFETY SHIELD 1 1 1 

29 03-055-155  SAFETY SHIELD 1 1 1 



12 

4-ROW MAIN FRAME 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 4-31 4-36  
4-38 4-40 

1 03-080-763  MAIN FRAME, 4-31 1 - - 

 03-080-463 (1980-1990) MAIN FRAME (4-ROW) - (1) - 

 03-080-575 (1991-1993) MAIN FRAME, (4-ROW) - (1) - 

 03-080-615 (1994-1999) MAIN FRAME, (4-ROW) - (1) - 

 03-080-755 (2000-        ) MAIN FRAME, 2000 4R - 1 - 

 03-080-692 (        -1999) MAIN FRAME, 4-40 - - (1) 

 03-080-766 (2000-         ) MAIN FRAME, 2000 4-40 - - 1 

2 02-050-053  KMC DECAL 2 2 2 

3 02-050-078  WARNING DECAL 1 1 1 

4 76-010150  COTTER PIN, 3/16 X 2 2 2 2 

5 02-024-004  SPACER, 8 X 10 1 1 1 

6 48-100600  CAPSCREW, 1 X 5 G5 PLT 1 1 1 

7 66-010450  LOCKWASHER, 1 PLT 1 1 1 

8 68-010450  HEX NUT, 1 PLT 1 1 1 

9 05-024-010  SPACER, CAT. III 2 2 2 

10 06-024-022  SPACER, CAT, III 2 2 2 

11 03-026-126  PIN, STEP HITCH 2 2 2 

12 02-050-002  KLIK PIN, 7/16 X 1 3/4 2 2 2 



13 

2 & 4-ROW RATTLER FRAME AND COMPONENTS 
(Prior to  1990) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 2R 4R 

1 03-080-469 (        -1982) FRAME, 4R RATTLER (1) (2) 

 03-080-498 (1983-1990) FRAME, ‘83 RATTLER (1) (2) 

2A 03-080-200 (        -1990) SKID SHOE, LT (1) - 

 03-080-201 (        -1990) SKID SHOE, RT (1) - 

2B 03-080-466 (        -1990) SKID SHOE, 4R - (4) 

3 03-080-025 (        -1990) IDLER ADJUSTMENT (2) (4) 

4 03-051-003 (        -1982) FLANGE, #62 MS 3H (4) - 

 03-051-020 (1983-1990) FLANGE, #62 MSTR 3H (4) (8) 

5 03-051-026 (        -1990) BEARING, WO/LOCKING COLLAR (2) (4) 

 03-051-025 (        -1990) LOCKING COLLAR (2) (4) 

6 52-030300 (        -1990) CARRIAGE SCREW, 3/8 X 1 G2 PLT (2) (4) 

7 52-030200 (        -1990) CARRIAGE SCREW, 3/8 X 3/4 G2 PLT (12) (24) 

8 66-010150 (        -1990) LOCKWASHER, 3/8 PLT (14) (28) 

9 68-010150 (        -1990) HEX NUT, 3/8 PLT (14) (28) 

10 52-030100 (        -1990) CARRIAGE SCREW, 5/16 X 3/4 G2 PLT (2) - 

11 62-010050 (        -1990) FLATWASHER, 5/16 PLT (2) - 

12 66-010100 (        -1990) LOCKWASHER, 5/16 PLT (2) - 

13 68-010100 (        -1990) HEX NUT, 5/16 PLT (2) - 

14 68-010250 (        -1990) HEX NUT, 1/2 PLT (2) - 



14 

2, 4-31, 4-36, 4-38 & 4-40 RATTLER FRAME AND COMPONENTS 
(1991-       ) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 2R 4-31 4-36, 4-38, 4-40 

1 03-080-561  RATTLER SIDE 2 4 4 

2 03-080-127 (          -1994) RATTLER ADJ PIPE (1) - - 

 03-080-330  RATTLER ADJ PIPE, 4-36 LT - - 1 

 03-080-331  RATTLER ADJ PIPE, 4-36 RT - - 1 

3 03-080-559  BLOCK IDLER 2 4 4 

4 03-051-020  FLANGE, #62 MSTR 34 4 8 8 

5 03-051-027  BEARING, 1 3/16 EXT W/COLLAR 2 4 4 

6 03-050-092  CHAIN 5/0 MACH STR (23 LINKS) 2 4 4 

7 03-050-093  CHAIN 5/0 MACH STR (16 LINKS) 1 2 2 

8 03-050-019  PLASTIC HANDLE GRIP 1 2 2 

9 03-080-558  RATTLER BRACE 2 - 4 

10 48-090100  CAPSCREW, 3/8 X 1 G5 PLT 16 32 48 

11 66-010150  LOCKWASHER, 3/8 PLT 24 48 54 

12 68-010150  HEX NUT, 3/8 PLT 24 48 54 

13 78-020300  WHIZ NUT, 3/8 PLT 8 - 16 

14 48-090650  CAPSCREW, 1/2 X 3 G5 PLT 2 - 4 

15 72-010100  LOCKNUT, 1/2 G”B” PLT & WAXED 2 - 4 

16 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 2 - 4 

17 62-010100  FLATWASHER, 3/8 PLT 5 10 10 

18 52-050045  CARRIAGE SCREW, 3/8 X 1 1/2 G5 PLT 6 12 12 

19 52-050040  CARRIAGE SCREW, 3/8 X 1 1/4 G5 PLT 2 - 4 

20 52-030100  CARRIAGE SCREW, 5/16 X 3/4 G5 PLT 8 - 16 

21 78-020049  WHIZ NUT, 5/16 8 - 16 

*22 03-024-190 (2002) RATTLER PIVOT SPACER (2) - (4) 

23 68-010250  HEX NUT, 1/2 PLT 4 2 4 

24 03-024-252  GUARD, CHAIN 4 2 4 

* THIS ITEM IS NOW WELDED INTO THE RATTLER SIDE FRAME. 



15 

Refer to Pagemaker File 03-PB-02.PM3 (Pg 11) 

3 WHEEL DIRT KNOCKER 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-050-039 (        -1982) CARRIAGE BOLT,  3/4 X 3 1/4 SHORT SQ. (3) 

 04-050-011 (1983-1990) CARRIAGE BOLT, 3/4 X 4 1/4 (3) 

 52-050448 (1991-        ) CARRIAGE BOLT, 3/4 X 4 1/4 G”5” 3 

2 03-080-140 (        -1982) DIRT KNOCKER SUPPORT (1) 

 03-023-464 (1983-         ) DIRT KNOCKET SUPPORT 2 

3 03-081-016 (        -1982) KNOCKER WHEEL ASSEMBLY (3) 

 03-050-083 (1983-         ) 7” KNOCKER WHEEL ASSY 3 

 04-051-004  BEARING, 3/4 EXT 3 

4 03-050-028 (        -1982) WASHER, 1 1/4 X 3/4 (12) 

 03-050-028 (1983-         ) WASHER, 1 1/4 X 3/4 12 

4A 04-050-014 (1983-1984) WASHER, 1 1/4 X 3/4 X 3/16 (21) 

4B 03-050-086 (1985-1997) KNOCKER WHEEL SPACER (6) 

6 03-050-025  “U”-BOLT 4 

8 68-010150  HEX NUT, 3/8 PLT 8 

9 66-010150  LOCKWASHER, 3/8 PLT 8 

10 66-010350  LOCKWASHER, 3/4 PLT 3 

11 62-010300  FLATWASHER, 3/4 PLT 9 

12 70-010150 (        -1990) JAM NUT, 3/4 PLT (3) 

 68-010350 (1991-        ) HEX NUT, 3/4 PLT 3 

13 03-057-013 (        -1982) KNOCKER WHEEL (3) 

14 03-051-015 (        -1982) BEARING, 3/4” CYL (6) 

15 62-010370 (1983-1982) FLATWASHER, 1” STD (3) 

 62-020050 ( 1991-         ) FLATWASHER, 1” SAE 3 



16 

2-ROW DRIVE TRAIN  
COMPONENTS 



17 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-026-016  KEY, 1/4 X 2  2 

2 03-026-017  KEY, 1/4 X 2 11/16 1 

3 03-026-033  KEY, 1/4 X 4 7/8 1 

4 03-026-042  KEY, 1/4 X 1 9/16 1 

5 03-026-184  DRIVE SHAFT, REAR 2R 1 

6 03-050-053  CAPSCREW, 1/2-13 X 16 1 

7 03-050-048  PLASTIC PIPE,  1 1/2 X 28 5/8 1 

8 03-050-085  SPACER, 3/4 X 1 1/8 1 

9 48-090592  CAPSCREW, 1/2 X 1 1/4 G5 PLT 4 

10 48-090090  CAPSCREW, 3/8 X 3/4 G5 PLT 2 

11 03-050-098  WASHER, 1.375 X 17/32 X .042 2 

12 03-051-002  BEARING, 1 3/16 W/COLLAR 1 

13 03-051-016  BEARING, 1 1/4 W/COLLAR 2 

14 03-051-020  FLANGE, 62 MSTR 3-HOLE 2 

15 03-051-024  FLANGE, 72 MSTR 3-HOLE 4 

16 03-052-045  CHAIN, CA-557-80 2 

17 03-053-030  SHEAVE 2 

18 03-053-036  SHEAVE 2 

19 03-053-037  SHEAVE 2 

20 03-053-039  PULLEY, IDLER 1 

21 03-054-090  GEAR BOX, 2R (540) B&P 1 

22 03-057-011  SPROCKET 2 

23 54-010105  SETSCREW, 3/8 X 7/8 SQ HD 6 

24 70-010050  JAM NUT, 3/8 PLN 2 

25 03-080-010  JACKSHAFT, 236” 1 

26 03-080-331  RATTLER, 436” RT ADJUSTING 1 

27 03-080-206  BOLT, 3/4” IDLER 1 

28 03-080-586  SHIELD, COUPLING 1 

29 48-090596  CAPSCREW, 1/2 X 1 3/4 G5 PLT 4 

30 48-090650  CAPSCREW, 1/2 X 3 G5 PLT 2 

31 52-050035  CARRIAGE SCREW, 3/8 X 1 G5 PLT 9 

32 54-010050  SETSCREW, 3/8 X 1/2 SQ HD CUPPT 12 

33 62-010300  FLATWASHER, 3/4 STD PLT 1 

34 62-010370  FLATWASHER, 1 STD PLT 1 

35 66-010150  LOCKWASHER, 3/8 PLT 13 

36 66-010250  LOCKWASHER, 1/2 PLT 8 

37 68-010350  HEX NUT, 3/4-10 PLT 1 

38 72-010100  LOCKNUT, 1/2 G”B” PLT 6 

39 68-010150  HEX NUT, 3/8 PLT 9 

40 03-023-784  PLATE, BEARING MOUNT 1 

41 68-010250  HEX NUT, 1/2 PLT 4 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

42 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 4 

43 03-026-074 (        -1990) FRONT SHAFT (1) 

 03-026-175 (1991-        ) FRONT SHAFT 1 

44 03-057-007  IDLER, 70 FRONT CHAIN 4 

45 03-057-003  IDLER, FRONT BAR 4 

46 03-050-026  HEAVY PIN, 1/4 X 2  4 

47 33-080-531  RATTLER BAR, LT 10 

48 33-080-532  RATTLER BAR, RT 10 

49 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 40 

50 72-010050  LOCKNUT, 3/8 40 

51 03-027-077  KNOCKER PADS 20 

52 52-050050  CARRIAGE SCREW, 3/8 X 2 1/4 G5 PLT 10 

53 78-020300  LOCKNUT, 3/8 WHIZ FLANGE 10 



4-ROW DRIVE TRAIN  
COMPONENTS 

See Breakdown 
On (Item 17) on 
Page 16. 

Idler Bracket Frame 

18 



ITEM  PART NO SERIAL NO OR YR DESCRIPTION 4-31 4-36 
4-38 4-40 

1 03-026-016  KEY, 1/4 X 2  4 4 4 

2 03-026-033  KEY, 1/4 X 4 7/8 1 - 2 

3 03-026-095  KEY, 1/4 X 4  1 2 - 

4 03-026-138  KEY, 1/4 X 1 1/4 3 1 2 

5 03-026-227  SHAFT,  4-31 REAR 1 - - 

 03-026-142 (       -1990) RATTLER DRIVE SHAFT, LT (4R) - (1) - 

 03-026-143 (       -1990) RATTLER DRIVE SHAFT, LT (4R) -  (1) - 

 03-026-176 (1991-       ) DRIVE SHAFT, REAR - 1 - 

 03-026-183  DRIVE SHAFT, 4-40 REAR - - 2 

6 03-050-119  SHIELD, 4-31 JACKSHAFT 1 - - 

 03-050-081  JACKSHAFT SHIELD, (4R) - 1 1 

7 03-050-091 (       -1998) CAPSCREW, M-12 (1.75) X 30MM (4) (4) (4) 

 48-090590 (1999-       ) CAPSCREW, 1/2 X 1 G5 PLT 4 4 4 

8 03-051-002  BEARING, 1 3/16 W/COLLAR 1 1 1 

9 03-051-016  BEARING, 1 1/4 W/COLLAR 3 3 4 

10 03-051-020  FLANGE, 62 MSTR 3-HOLE 2 2 4 

11 03-051-024  FLANGE, 72 MSTR 3-HOLE 4 4 4 

12 03-051-023  FLANGE, 72 MSTR 3-HOLE 2 2 4 

13 03-052-051  CHAIN, CA-557 80 (PAIR) - 2 2 

 03-052-045  CHAIN, CA-557 80 4 - - 

 03-052-002  ATTACH LINK (CA550-A4) - - - 

 03-052-003  COUPLER LINK (CA550) - - - 

 03-052-007  ROLLER LINK (CA550) - - - 

 03-052-008  HALF LINK (CA500) - - - 

14 03-053-030  SHEAVE 2 2 2 

15 03-053-036  SHEAVE 3 3 4 

16 03-053-037  SHEAVE 3 3 4 

17 03-057-012 (        -1984) 7” BELT IDLER W.O./BEARING - (2) - 

 03-081-017 (        -1994) 7” BELT IDLER W/BEARING - (2) - 

 03-053-039 (1995-        ) PULLEY, IDLER 1 1 2 

18 03-054-062 (1985-1992) GEAR BOX , 1000 RPM (4-ROW) - (1) (1) 

 03-054-078 (1993-1998) GEAR BOX, 1000 RPM (4-ROW) - (1) (1) 

 03-054-093 (1999-        ) GEAR BOX, 4R 1000 (B&P) 1 1 1 

19 03-080-727  JACKSHAFT, 4-31 1 - - 

 03-080-461 (1980-1990) JACKSHAFT, (4R) (COMER BOX) - (2) - 

 03-080-462 (1991-        ) JACKSHAFT, (4-ROW) - 1 - 

 03-080-698  JACKSHAFT,  (4-40) - - 2 

20 03-080-450 (       -1990) COUPLING SHIELD - (2) - 

 03-080-546 (1991-1992) COUPLING SHIELD, 3 3/4 I.D. - (2) - 

 03-080-586 (1993-        ) SHIELD, COUPLING 1 2 2 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 4-31 4-36 
4-38 4-40 

21 48-090150  CAPSCREW, 3/8 X 1 1/4 G5 PLT 84 84 86 

22 48-090650  CAPSCREW, 1/2 X 3 G5 PLT 2 2 2 

23 52-050035  CARRIAGE SCREW, 3/8 X 1 G5 P 11 11 11 

24 54-010050  SETSCREW, 3/8 X 1/2 SQ HD 17 17 17 

25 54-010150  SETSCREW, 3/8 X 7/8 SQ HD 5 9 5 

26 66-010150  LOCKWASHER, 3/8 REG 95 95 97 

27 66-010250  LOCKWASHER, 1/2 REG 8 8 8 

28 68-010150  HEX NUT, 3/8 PLT 95 95 95 

29 03-052-044  SPROCKET, 60B13 1.25 1 1 1 

30 48-090984  CAPSCREW, 5/8 X 2 1/2 G5 PLT 1 1 1 

31 03-052-012  SPROCKET, IDLER 1 1 1 

32 66-010300  LOCKWASHER, 5/8 PLT 1 1 1 

33 68-010300  HEX NUT,  5/8 PLT 1 1 1 

34 04-050-013  FLATWASHER, 5/8 HARDENED 2 2 2 

35 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 4 4 4 

36 68-010250  HEX NUT, 1/2 PLT 4 4 4 

37 03-023-784  PLATE, BEARING MOUNT 1 1 1 

38 03-080-531  RATTLER BAR, LT 20 20 20 

39 03-080-532  RATTLER BAR, RT 20 20 20 

40 03-027-077  KNOCKER PADS 20 20 20 

41 52-050500  CARRIAGE SCREW, 3/8 X 2 1/4 G5  20 20 20 

42 78-020300  LOCKNUT, 3/8 WHIZ FLANGE 20 20 20 

43 03-052-043  CHAIN (#60-71) 1 2 2 

 03-052-037  OFFSET LINK, #60 - - - 

 03-052-018  CONN. LINK, #60 - - - 

44 03-026-199  SHAFT, FRONT 6-31 2 - - 

 03-026-074 (        -1990) FRONT SHAFT - (2) (2) 

 03-026-175 (1991-        ) FRONT SHAFT - 2 2 

45 03-057-007  IDLER, 70 FRONT CHAIN 4 4 4 

46 03-057-003  IDLER, FRONT BAR 4 4 4 

47 03-050-026  HEAVY PIN, 1/4 X 2  4 4 4 

48 70-010050  JAMNUT, 3/8 NC 4 8 4 

49 03-053-031  V-BELT, HC-72 2 2 2 

50 03-053-040  V-BELT, HC-156.2 1 1 1 

51 72-010050  LOCKNUT, 3/8 HEX 80 80 80 

19 



5 X 8 (2-ROW) 
(03-082-028) (      -1990) 

8 X 8 (2-ROW) 
(03-082-192) (1991-      ) 

8 X 8 (FRONT MOUNTED) 
(03-082-222)  

8 X 10 
(03-082-019) 

GAUGE WHEEL 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 5X8 (8X8) 
-192 

(8X8) 
-222 

8X10 

1 03-050-001  WHEEL POST “U” BOLT (2) 2 2 2 

2 03-027-044  WHEEL POST BRACKET (2) 2 2 2 

3 03-080-054 (       -1990) WHEEL FORK (5X8) (1) - - - 

 03-080-060  WHEEL FORK (8X10) - 1 1 1 

4 03-080-059 (       -1983) WHEEL SPINDLE (5X8) (1) - - - 

 03-080-508 (1984-1990) WHEEL AXLE (5X8) (1) - - - 

 02-080-019 (       -1983) WHEEL SPINDLE (8X10) - (1) - - 

 03-080-507 (1984-       ) WHEEL AXLE (8X10) - 1 1 1 

20 



21 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 5X8 (8X8) 
-192 

(8X8) 
-222 

8X10 

5 03-027-160 (       -1990) GAUGE WHEEL BRG SHIELD (2) - - - 

 03-027-161  GAUGE WHEEL BRG SHIELD - 1 1 1 

5A 03-027-252  WHEEL SHIELD SHORT - 1 1 1 

6 03-058-001 (      -1982)  TIRE, (5X8) (1) - - - 

 03-058-002 (      -1982)  TUBE, (5X8) (1) - - - 

 03-058-006 (1983-1990) TIRE, 5.70 TUBELESS W/WHEEL (1) - - - 

 03-058-005  TIRE, TUBELESS (1) - - - 

* 01-058-003  WHEEL, 8” W/CUPS (1) - - - 

6 03-058-007  TIRE, TUBELESS (8X10) - - - 1 

^ 02-058-012  TIRE, TUBELESS - - - 1 

^ 02-058-014  WHEEL, 10X6 (5-BOLT) - - - 1 

 03-058-008  HUB, CAST W/CUPS - - - 1 

 03-058-009  BOLT, 1/2 X 7/8 NF - - - 5 

6 21-058-003  WHEEL, W/TIRE 18X8.5X8 - 1 1 - 

+ 21-058-002  TIRE, 18X8.5X8 - 1 1 - 

+ 01-058-003  WHEEL, 8” W/CUPS - 1 1 - 

6A 02-056-007  SEAL (NAT. 204029X) (2) 2 2 2 

6B 02-051-015  BEARING CONE (L44643) (2) 2 2 2 

7 02-024-004  SPACER (8X10) - 1 1 1 

8 03-024-030  SPACER (5X8) (2) - - - 

9 02-024-005  SPACER (8X10) LONG - 1 1 1 

10 52-050100  CARRIAGE SCREW, 3/8 X 3 G5 PLT (2) 2 2 2 

11 66-010150  LOCKWASHER, 3/8 PLT (2) 2 2 2 

12 68-010150  HEX NUT, 3/8 PLT (2) 2 2 2 

13 68-030100 (      -1983) HEX NUT, 1 SLOTTED (1) - - - 

 70-010250 (1984-      )   JAM NUT, 1 (1) 1 1 1 

14 66-010300 (      -1983) LOCKWASHER, 5/8 PLT (4) - - - 

 66-010250 (1984-      ) LOCKWASHER, 1/2 PLT (4) 4 4 4 

15 68-010300 (      -1983) HEX NUT, 5/8 PLT (4) - - - 

 68-010250 (1984-      ) HEX NUT, 1/2 PLT (4) 4 4 4 

16 76-010150 (      -1983) COTTER PIN, 3/16 X 2  (1) (1) (1) - 

17 11-027-014 (1984-     ) PLATE, NUT STOP (1) 1 1 1 

* Items make up 03-058-006 (5 x 8) Tire mounted on wheel with cups. 
^ Items make up 03-058-007 (8 x 10) Tire mounted on rim. 
+ Items make up 21-058-003 (8 x 8) Tire mounted on rim. 



22 

2-ROW SPRING LOADED COULTER 
(03-081-070 ) (    -1994) 



23 

CENTER COULTER VINE HOLD DOWN 
*(03-082-190 ) 

* Can be used on (03-081-070 & 03-082-157) coulters. 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

26 03-080-547  CENTER COULTER HOLD DOWN, LT 1 

27 03-080-548  CENTER COULTER HOLD DOWN, RT 1 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-023-064  COULTER FLANGE 1 

2 04-024-069  BEARING SPACER, 3/8” 1 

3 04-024-001  PIVOT BUSHING 2 

4 03-026-115  SPRING PUSH ROD 2 

5 03-050-008  COULTER SPRING 2 

6 03-050-009  COLLAR, 11/16 ADJ 4 

7 03-050-010  DURA FLUTE COULTER, 17” 1 

8 04-050-078  RETAINING RING, 2 3/64 INT 2 

9 62-010050  FLATWASHER, 5/16 PLT 4 

10 04-051-004  BEARING, 3/4 CYL 2 

11 03-057-014  COULTER HUB 1 

12 03-080-319  COULTER FORK 1 

13 03-080-320  SPRING COULTER ARM 1 

14 04-081-014  COULTER HUB ASSY 1 

15 54-010200  SETSCREW, 1/2 X 5/8 SQ HD CUPPT 4 

16 52-030800  CARRIAGE SCREW, 5/8 X 2 PLT 4 

17 48-010750  CAPSCREW, 3/4 X 5 (AXLE) 1 

18 72-010050  LOCKNUT, 3/8 G”B” PLT & WAXED 4 

19 68-010300  HEX NUT, 5/8 PLT 6 

20 68-010350  HEX NUT, 3/4 PLT 1 

21 66-010300  LOCKWASHER, 5/8 PLT 6 

22 66-010350  LOCKWASHER, 3/4 PLT 1 

23 62-010250  FLATWASHER, 5/8 PLT 2 

24 76-010100  COTTER PIN, 3/16 X 1 1/2 2 

25 48-060100  CAPSCREW, 3/8 X 1 1/2 G5 PLT 4 



24 

4-ROW CENTER COULTER 
(03-081-105) (1994-       ) 



25 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-611  SUPPORT,  LT 4R COULTER 1 

2 03-080-612  SUPPORT, RT 4R COULTER 1 

3 03-057-014  HUB, COULTER 1 

4 04-024-069  SPACER, 3/8 BEARING 1 

5 04-050-078  RING, 2 3/64 INTERNAL RETAINER 2 

6 04-051-004  BEARING, 3/4 EXT. CYL (205) 2 

7 03-023-064  FLANGE, COULTER 1 

8 03-050-042  COUTLER, 20” DURA-FLUTE 1 

9 04-024-001  BUSHING, PIVOT 2 

10 03-026-115  ROD, SPRING PUSH 2 

11 03-050-008  SPRING, COULTER 2 

12 03-050-009  COLLAR, 11/16 ADJ 4 

13 03-080-619  FORK, COULTER 1 

14 03-024-236  SPACER, BEARING 2 

15 48-100110  CAPSCREW, 3/4 X 1 G5 PLT 1 

16 54-010200  SETSCREW, 1/2 X 5/8 SQ HD CUPPT 1 

17 76-010100  COTTER PIN, 3/16 X 1 1/2 2 

18 48-091268  CAPSCREW, 5/8 X 12 G5 PLT 1 

19 48-060100  CAPSCREW, 3/8 X 1 1/2 G5 PLT 4 

20 68-010350  HEX NUT, 3/4 PLT 1 

21 72-010050  LOCKNUT, 3/8 G”B” PLT &  WAXED 4 

22 66-010350  LOCKWASHER, 3/4 PLT 5 

23 66-010300  LOCKWASHER, 5/8 PLT 1 

24 62-020040  FLATWASHER, 5/8  SAE PLT 2 

25 62-010050  FLATWASHER, 5/16  PLT 4 

26 48-091275  CAPSCREW, 3/4 X 2 G5 PLT 4 

27 70-010150  JAM NUT, 3/4 PLN 4 

28 72-020050  LOCKNUT, 5/8 G”C” PLT 1 



26 

MAST COULTER 
(03-082-157) 



27 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-470  BRACKET, MAST COULTER 1 

2 03-080-472  FORK, MAST COULTER 1 

3 04-081-014  HUB, 1977 1 

4 03-023-064  FLANGE, COULTER 1 

5 03-050-042  DURA-FLUTE COULTER, 20” 1 

6 04-024-001  BUSHING, PIVOT 2 

7 03-026-115  ROD, SPRING PUSH 2 

8 03-050-008  SPRING, COULTER 2 

9 03-050-009  COLLAR, 11/16 ADJ 4 

10 48-010750  CAPSCREW, 3/4 X 5 G5 PLN 1 

11 54-010200  SETSCREW, 1/2 X 5/8 SQ HD CUPPT 4 

12 76-010100  COTTER PIN, 3/16 X 1 1/2 2 

13 48-090920  CAPSCREW, 5/8 X 1 3/4 G5 PLT 2 

14 48-060100  CAPSCREW, 3/8 X 1 1/2 G5 PLT 4 

15 52-030800  CARRIAGE SCREW, 5/8 X 2 PLT 2 

16 68-010350  HEX NUT, 3/4 PLT 1 

17 72-010050  LOCKNUT, 3/8 G”B” PLT & WAXED 4 

18 70-010140  JAM NUT, 5/8 PLT 2 

19 68-010300  HEX NUT, 5/8 PLT 2 

20 66-010350  LOCKWASHER, 3/4 PLT 1 

21 66-010300  LOCKWASHER, 5/8 PLT 4 

22 62-010250  FLATWASHER, 5/8 PLT 2 

23 62-010050  FLATWASHER, 5/16 PLT 4 

*24 04-024-069  SPACER, 3/8 BEARING 1 

*25 04-050-078  RING, 2 3.64 INTERNAL RETAINER 2 

*26 04-051-004  BEARING 3/4 EXT CYL (205) 2 

*27 03-057-014  HUB, COULTER 1 

*These items make up item #3 (04-081-014) 



2, 4-31, 4-36, 4-38 & 4-40 PLOW STANDARD 

28 



ITEM  PART NO SERIAL NO OR YR DESCRIPTION 2R 4-31 4-36 
4-38 4-40 

1 03-080-560 (        -1993) PLOW STANDARD CLAMP (2) - (4) - 

 03-023-672 (1994-         ) CAP, SHANK 2 2 2 2 

2 03-027-105  PLOW STANDARD SHIELD 2 2 2 2 

 03-027-277 (        -1997) SHIELD, PLOW STD CENTER LT - - (1) - 

 03-080-694 (1998-         ) SUPPORT, PLOW STD CENTER LT - 1 1 1 

 03-027-278 (        -1997) SHIELD, PLOW STD CENTER RT - - (1) - 

 03-080-695 (1998-         ) SUPPORT, PLOW STD CENTER RT - 1 1 1 

3 03-080-227 (        -1982) VINE DEFLECTOR ROD (2) - (4) - 

4 03-080-014  21” CUT ROD, LT OPT - OPT - 

 03-080-015  21” CUT ROD, RT OPT - OPT - 

 03-080-071  26” CUT ROD, LT 1 2 2 2 

 03-080-072  26” CUT ROD, RT 1 2 2 2 

 03-080-220  30” CUT ROD, LT OPT - OPT - 

 03-080-221  30” CUT ROD, RT OPT - OPT - 

 03-080-834  ROD, 2002 LT CUT 1 1 1 1 

 03-080-835  ROD, 2002 RT CUT 1 1 1 1 

5 03-081-068  BLADE, 3/8” X 5” X 42” (PAIR) 1 1 1 1 

 03-081-104  BLADE, CENTER (PAIR) - - (1) 1 

 03-081-160  BLADES, PAIR 26” CTR - - 1 - 

 03-081-104I  BLADE, 6-31 CENTER - 1 - - 

 03-081-160I  BLADE, 26”  CENTER (31) - 1 - - 

6 03-027-109  21” CUT FROG, LT OPT - OPT - 

 03-027-110  21” CUT FROG, RT OPT  - OPT - 

 03-027-111 (       -1990) 26” CUT FROG, LT (1) - (2) - 

 03-023-533 (1991-        ) 26” CUT FROG, LT 1 1 1 1 

 03-027-273 (       -1997) FROG, LT 4-ROW CENTER - - (4) - 

 03-027-112 (       -1990) 26” CUT FROG, RT (1) - (2) - 

 03-023-534 (1991-       ) 26” CUT FROG, RT 1 1 1 1 

 03-027-274 (      -1997) FROG, RT 4-ROW CENTER - - (1) - 

 03-080-218  30” CUT FROG, LT OPT - OPT - 

 03-080-219  30” CUT FROG, RT OPT - OPT - 

7A 03-080-224 (        -1993) PLOW STANDARD (2) - - - 

7B 03-080-605 (1994-        )  SHANK 2 2 2 2 

8A 03-080-309 (        -1993) PLOW STANDARD - - (4) - 

8B 03-080-607 (1994-1997) CENTER SHANK - - (1) - 

 03-080-693 (1998-2001) SHANK - 1 (1) 1 

 03-080-832 (2002-         ) SHANK, 26” RIGID - - 1 - 

9 03-027-106  WEAR SHIELD (2) - (4) - 

10 48-090985 (1983-1993) CAPSCREW, 5/8 X 2 3/4 G5 PLT (8) - (16) - 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 2R 4-31 4-36 
4-38 4-40 

10A 48-100075 (1994-        ) CAPSCREW, 3/4 X 7 1/2 G5 PLT 8 8 8 8 

10B 48-091550 (1994-        ) CAPSCREW, 7/8 X 2 1/2 G5 PLT - 4 4 4 

11 48-090930  CAPSCREW, 5/8 X 1 1/2 G5 PLT 4 4 4 4 

12 48-090910  CAPSCREW, 5/8 X 1 1/4 G5 PLT 2 6 6 6 

13 52-030250 (       -1982) CARRIAGE SCREW, 3/8 X 1 PLT (2) - (4) - 

14 52-030300 (       -1984) CARRIAGE SCREW, 3/8 X 3/4 PLT (4) - (8) - 

 48-090090 (1985-        ) CAPSCREW, 3/8 X 3/4 PLT 4 6 8 6 

15 48-090590  CAPSCREW, 1/2 X 1 G5 PLT 4 4 8 4 

16 60-010050 (        -1982) PLOW BOLT, 3/8 X 1 G2 (4) - (8) - 

 60-020050 (1983-         ) PLOW BOLT, 3/8 X 1 1/4 G5 4 8 8 8 

17 14-050-030  PLOW BOLT, 3/8 X 1 1/2 G8 PLT 6 14 14 14 

18 66-010300 (1983-1993) LOCKWASHER, 5/8 PLT (8) - (16) - 

18A 66-010350 (1994-         ) LOCKWASHER, 3/4 PLT 8 8 8 8 

18B 66-010400  LOCKWASHER, 7/8 PLT - 4 4 4 

19 66-010150  LOCKWASHER, 3/8 PLT 18 40 40 40 

20 68-010300 (1983-1993) HEX NUT, 5/8 PLT (8) (16) - - 

20A 68-010350 (1994-         ) HEX NUT, 3/4 PLT 8 8 8 8 

20B 68-010400  HEX NUT, 7/8 PLT - 4 4 4 

21 68-010150  HEX NUT, 3/8 PLT 18 40 40 40 

22 03-024-211  PLASTIC SHIN GUARD 2 2 2 2 

23 03-027-258  26” FROG SLIDE 2 2 2 2 

 03-027-259  30” FROG SLIDE 2 - 2 - 

 03-027-275 (        -1997) SLIDE, 4-ROW CENTER - - (2) - 

24 60-020060  PLOW BOLT, 3/8 X 1 1/2 G5 PLT 4 4 4 4 

25 66-010595  WASHER, 5/8 EXT TOOTH 6  6  

26 03-024-253  GUARD, CENTER 4ROW - 1 1 1 

27 48-060050  CAPSCREW, 3/8 X 1 1/4 G5 PLN - 2 - - 

28 54-010275  SETSCREW, 5/8 X 1 SQ HD CUPPT - 4 4 4 

29 



30 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION -131 -162 

1 03-080-709  MOUNT, ‘97 TRIP SHANK 1 1 

2 03-080-710  SHANK, ‘97 CTR TRIP 1 - 

 03-080-833  SHANK, 26” TRIP - 1 

3 03-024-301  ROLLER, TRIP SHANK 1 1 

4 03-080-694  SUPPORT, PLOW STD CENTER LT 1 1 

5 03-080-695  SUPPORT, PLOW STD CENTER RT 1 1 

6 48-090185  CAPSCREW, 3/8 X 1 3/4 G5 PLT 2 2 

7 72-010050  LOCKNUT, 3/8 PLT 2 2 

8 54-010275  SETSCREW, 5/8 X 1 SQ HD CUPPT 4 4 

9 48-091450  CAPSCREW, 3/4 X 4 1/2 G5 PLT 1 1 

10 72-010150  LOCKNUT, 3/4 PLT 1 1 

11 48-090550  CAPSCREW, 7/16 X 3 1/2 G5 PLT 1 1 

12 72-010075  LOCKNUT, 7/16 PLT 1 1 

AUST. CENTER TRIP SHANK 
(03-081-131) 



31 

26” RIGID V-SHANK 
(03-082-161 ) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-832  WELDMENT, RIGID SHANK 1 

2 03-080-694  SUPPORT, PLOW STD. CENTER LT 1 

3 03-080-695  SUPPORT, PLOW STD. CENTER RT 1 

4 48-060050  CAPSCREW, 3/8 X 1 1/4 G5 PLT 2 

5 66-010150  LOCKWASHER, 3/8 PLT 2 

6 68-010150  HEX NUT, 3/8 PLT 2 

7 54-010275  SETSCREW, 5/8 X 1 SQ HD CUPPT 2 

8 03-024-253  GUARD, CENTER 4-R 1 



32 

LT & RT CYLINDER INVERTER COMPONENTS 
(2 & 4-36 ROW OUTSIDES) & (4-40 ROW OUTSIDES) (4-40 LT & RT INSIDES) 

NOTE:  This brg. 
& flange mounts 
to the inside of 
cylinder support. 

* 



33 

ITEM   PART NO  SERIAL NO OR YR  DESCRIPTION  
2R 4R & 4-40 4-40 INSIDE 

 LT RT LT RT 

03-080-269 (         -1991) #1 VINE GUIDE, LT (1) (1) - - - 

03-080-270 (         -1991) #1 VINE GUIDE, RT (1) - (1) - - 

03-080-579 (1992-         ) #1.92  VINE GUIDE, LT 1  1 - 1 - 

03-080-580 (1992-         ) #1.92  VINE GUIDE, RT 1 - 1 - 1 

2 03-080-290 (        -1990) #2 VINE GUIDE, LT (1) (1) - - - 

 03-080-291 (        -1990) #2 VINE GUIDE, RT (1) - (1) - - 

 03-080-565 (1991-         ) #2.91 VINE GUIDE, LT 1 1 - 1 - 

 03-080-566 (1991-         ) #2.91 VINE GUIDE, RT 1 - 1 - 1 

3 03-080-292 (        -1990) #3 VINE GUIDE, LT (1) (1) - - - 

 03-080-293 (        -1990) #3 VINE GUIDE, RT (1) - (1) - - 

 03-080-567 (1991-         ) #3.91 VINE GUIDE, LT 1 1 - 1 - 

 03-080-568 (1991-         ) #3.91 VINE GUIDE, RT 1 - 1 - 1 

4 03-080-294 (        -1990) #4 VINE GUIDE, LT (1) (1) - - - 

1  

 

 

 

 03-080-295 (        -1990) #4 VINE GUIDE, RT (1) - (1) - - 

 03-080-569 (1991-         ) #4.91 VINE GUIDE, LT 1 1 - 1 - 

 03-080-570 (1991-         ) #4.91 VINE GUIDE, RT 1 - 1 - 1 

5 03-080-296 (        -1983) #5 VINE GUIDE, LT (1) (1) - - - 

 03-080-297 (        -1983) #5 VINE GUIDE, RT (1) - (1) - - 

 03-080-513 (1984-1990) #5.84 VINE GUIDE, LT (1) (1) - - - 

 03-080-514 (1984-1990) #5.84 VINE GUIDE, RT (1) - (1) - - 

 03-080-571 (1991-         ) #5.91 VINE GUIDE, LT 1 1 - 1 - 

 03-080-572 (1991-         ) #5.91 VINE GUIDE, RT 1 - 1 - 1 

6 03-080-357 (        -1983) #6 VINE GUIDE, LT (1) (1) - - - 

 03-080-358 (        -1983) #6 VINE GUIDE, RT (1) - (1) - - 

 03-080-538 (1984-        ) #6.85 VINE GUIDE, LT  1 1 - 1 - 

 03-080-539 (1994-        ) #6.85 VINE GUIDE, RT 1 - 1 - 1 

7 03-080-299 (1993) #7 VINE GUIDE ROD (1) (1) (1) - - 

8 03-080-300  BEARING COVER, & G. ROD, LT 1 1 - 1 - 

 03-080-301  BEARING COVER, & G. ROD, RT 1 - 1 - 1 

9 03-080-413 (         -1983) SCRAPER, LT (6) (6) - - - 

 03-080-414 (         -1983) SCRAPER, RT (6)  - (6) - - 

10 03-080-247  “U”-JOINT SHIELD, LT 1 1 - 1 - 

 03-080-248  “U”-JOINT SHIELD, RT 1 - 1 - 1 

11A 03-080-267 (        -1983) CYLINDER SUPPORT, LT  (1) (1) - - - 

 03-080-268 (        -1983) CYLINDER SUPPORT, RT (1) - (1) - - 

^11B 03-080-511   (1984-         ) CYLINDER SUPPORT, ‘84 LT 1 1 - 1 - 

 03-080-512 (1984-         ) CYLINDER SUPPORT, ‘84 RT 1 - 1 - 1 

*12 03-080-250  IDLER PUSH BOLT 2 1 1 - - 

*13 03-080-308  IDLER PUSH BOLT 2 1 1 - - 

14 03-080-359  “A” DISC 6 6 6 6 6 

15 03-080-409 (         -1990) “B” DISC (4) (2) (2) - - 

16 03-080-410 (         -1990) “C” DISC (4) (2) (2) - - 

17 03-080-411 (         -1990) “D” DISC (2) (1) (1) - - 

18 03-055-064 (        -1991) SINGLE “U” JOINT (2) (1) (1) - - 

** 03-055-133 (1992-         ) “U” JOINT SINGLE-35R 2 1 1 1 1 

18A 03-055-018 (         -1991) FLANGE YOKE (1) (1) (1) - - 

 03-055-134 (1992-         ) PLATE YOKE 1 1 1 1 1 

ITEM   PART NO  SERIAL NO OR YR  DESCRIPTION  
2R 4R & 4-40 4-40 INSIDE 

 LT RT LT RT 

18B  03-055-003 (         -1991) CROSS & BRG KIT (1) (1) (1) - - 

 03-055-135 (1992-         ) KIT, 35R CROSS & BRG 1 1 1 1 1 

18C 03-055-065 (        -1991) FITTING YOKE (1) (1) (1) - - 

 03-055-136 (1992-         ) YOKE, 1 3/16 1 1 1 1 1 

^18D 03-026-086  CYLINDER DRIVE SHAFT 1 1 1 1 1 

19 03-080-412  ‘78 LOWER CYLINDER SHAFT 2 1 1 1 1 

^20 03-053-029  SHEAVE, (1C-12.375, F-1.88 PS) 2 1 1 1 1 

 03-080-600  SPROCKET, 60B25-1.188 (4-40) - - - 1 1 

*21 03-053-023  IDLER BEARING, 1 X 5 (.625) 2 1 1 - - 

22 03-051-003 (       -1982) BRG FLANGE 3H #62 M.S. (4) (2) (2) - - 

 03-051-020 (1983-        ) BRG FLANGE 3H #62 MSTR 4 2 2 2 2 

^23 03-051-022  BRG FLANGE 2H #62 M.S. 6 4 4 4 4 

^24 03-051-002  1 3/16 BRG & COLLAR 6 3 3 3 3 

*25 03-050-011  CAPSCREW, 3/8 X 25 G5 PLT 8 4 4 4 4 

*26 03-050-077 (        -1990) ZIPNUT, 3/8 NC PLN (8) (4) (4) - - 

27 03-027-217 (        -1983) CYLINDER SPACE 78, 3 29/32 (12) (6) (6) - - 

 03-024-198 (1984-         ) INVERTER DISC SPACER, 4 45/64 10 5 5 5 5 

28 03-026-042  KEY, 1/4 X 1 9/16 (4-40) - - - 1 1 

*29 03-023-251  IDLER BRACKET 2 1 1 - - 

30 03-023-018 (        -1984) IDLER WASHER (2) (1) (1) - - 

*31 52-030850  CARRIAGE BOLT, 5/8 X 2 1/2 PLT 2 1 1 - - 

32 52-050275  CARRIAGE BOLT, 1/2 X 3 1/2 PLT 4 2 2 2 2 

33 52-050260  CARRIAGE BOLT, 1/2 X 3 1/4 PLT 10 5 5 5 5 

*34 52-050123  CARRIAGE BOLT, 1/2 X 1 PLT 4 2 2 1 1 

*35 52-010200  CARRIAGE BOLT, 1/2 X 1 PLN (2) (1) (1) - - 

^36 52-050035  CARRIAGE BOLT, 3/8 X 1 PLT 26 13 13 11 11 

37 52-030150  CARRIAGE BOLT, 5/16 X 1 PLT 4 2 2 2 2 

^38 54-010100  SETSCREW, 3/8 X 3/4 2 1 1 1 1 

^39 54-010150  SETSCREW, 3/8 X 7/8 2 1 1 1 1 

*40 66-010250  LOCKWASHER, 1/2 PLT 22 11 11 8 8 

*41 66-010300  LOCKWASHER, 5/8 PLT 2 1 1 - - 

^42 66-010150  LOCKWASHER, 3/8 PLT 26 13 13 11 11 

43 66-010100  LOCKWASHER, 5/16 PLT 4 2 2 2 2 

*44 62-010250  FLATWASHER, 5/8 PLT 2 1 1 - - 

*45 68-010300  HEX NUT, 5/8 PLT 2 1 1 - - 

*46 68-010250  HEX NUT, 1/2 PLT 22 11 11 8 8 

^47 68-010150  HEX NUT, 3/8 PLT 26 13 13 11 11 

48 68-010100  HEX NUT, 5/16 PLT 4 2 2 2 2 

^49 70-010050  JAM NUT, 3/8 PLT 2 2 2 2 2 

^50 72-010050  LOCKNUT, 3/8 G”B” PLT 8 4 4 4 4 

*51 03-050-087  INVERTER BELT SPACER 2 1 1 - - 

^52 03-026-138  KEY, 1/4 X 1 1/4 (2) (1) (1) 1 1 

 03-026-016  KEY, 1/4 X 2 2 2 2 1 1 

53 54-010180  SETSCREW, 7/16 X 7/8 SQ HD 2 1 1 1 1 

54 54-010190  SETSCREW, 7/16 X 1 SQ HD 2 1 1 2 2 

55 70-010071  JAM NUT, 7/16 4 2 2 3 3 

56 62-010050  FLATWASHER, 5/16 2 1 1 2 2 

57 78-020300  FLANGENUT, 3/8 WHIZ 4 4 4 4 4 



4-ROW  CENTER INVERTER BUNDLE 
(4-36 & 4-38 ONLY) 

34 



ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-290 (         -1990) #2 VINE GUIDE, LT (1) 

 03-080-565 (1991-         ) #2.91 VINE GUIDE, LT 1 

 03-080-291 (        -1990) #2 VINE GUIDE, RT (1) 

 03-080-566 (1991-         ) #2.91 VINE GUIDE, RT 1 

2 03-080-292 (        -1990) #3 VINE GUIDE, LT (1) 

 03-080-567 (1991-         ) #3.91 VINE GUIDE, LT 1 

 03-080-293 (        -1990) #3 VINE GUIDE, RT (1) 

 03-080-568 (1991-         ) #3.91 VINE GUIDE, RT 1 

3 03-080-294 (        -1990) #4 VINE GUIDE, LT (1) 

 03-080-569 (1991-         ) #4.91 VINE GUIDE, LT 1 

 03-080-295 (        -1990) #4 VINE GUIDE, RT (1) 

 03-080-570 (1991-         ) #4.91 VINE GUIDE, RT 1 

4 03-080-296 (         -1983) #5 VINE GUIDE, LT (1) 

 03-080-513 (1984-1990) #5.84 VINE GUIDE, LT (1) 

 03-080-571 (1991-         ) #5.91 VINE GUIDE, LT 1 

 03-080-297 (        -1983) #5 VINE GUIDE, RT (1) 

 03-080-514 (1984-1990) #5.84 VINE GUIDE, RT (1) 

 03-080-572 (1991-         ) #5.91 VINE GUIDE, RT 1 

5 03-080-357 (        -1983) #6 VINE GUIDE, LT (1) 

 03-080-358 (        -1983) #6 VINE GUIDE, RT (1) 

 03-080-538 (1984-        ) #6.85 VINE GUIDE, LT 1 

 03-080-539 (1984-        ) #6.85 VINE GUIDE, RT 1 

6 03-080-299 (1993) #7 VINE GUIDE ROD (1) 

7 03-080-300  BEARING COVER & G ROD LT 1 

 03-080-301  BEARING COVER & G ROD RT 1 

8 03-080-413 (         -1983) SCRAPER, LT (1) 

 03-080-414 (         -1983) SCRAPER, RT (1) 

9 03-080-247  U-JOINT SHIELD, LT 1 

 03-080-248  U-JOINT SHIELD, RT 1 

10A 03-080-471 (        -1983) CYLINDER SUPPORT, 4R CENTER (1) 

10B  03-080-517 (1984-         ) CYLINDER SUPPORT, 84 CENTER 1 

11 03-051-003 (        -1982) BEARING FLANGE, 3H #62 M.S. (4) 

 03-051-020 (1983-        ) BEARING FLANGE, 3H #62 MSTR 4 

12 03-051-022  BEARING FLANGE, 2H #62 M.S. 4 

13 03-051-002  BEARING & COLLAR, 1 3/16 4 

14 03-080-359  “A” DISC 12 

15 03-080-409 (         -1990) “B” DISC - *This item can be used to replace 03-055-064 prior to 1992 

35 
ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

16 03-080-410 (         -1990) “C” DISC - 

17 03-080-411 (         -1990) “D” DISC - 

18 03-080-412  CYLINDER SHAFT, ‘78 LOWER 2 

19 03-055-064  “U”-JOINT, 4R SINGLE 2 

* 03-055-133 (1992-          ) “U” JOINT, 35R SINGLE 2 

19A 03-055-018 (         -1991) FLANGE YOKE (1) 

 03-055-134 (1992-          ) PLATE, YOKE 1 

19B 03-055-003 (        -1991) CROSS & BEARING KIT (1) 

 03-055-135 (1992-         ) CROSS & BEARING KIT 35R 1 

19C 03-055-065 (        -1991) FITTING YOKE (1) 

 03-055-136 (1992-         ) YOKE, 1 3/16 1 

20 03-027-217 (        -1983) CYLINDER SPACER, ‘78 3-29/32 (12) 

 03-024-198 (1984-        ) INVERTER DISC SPACER 10 

21 03-050-077  ZIP NUT, 3/8 NC 8 

22 03-050-011  CAPSCREW, 3/8 X 25 G5 PLT 8 

23 03-080-573  INVERTER DRIVE, ‘91 CENTER 1 

24 52-050260  CARRIAGE BOLT, 1/2 X 3 1/4 G5 PLT 10 

25 48-090900  CAPSCREW, 1/2 X 5 1/2 G5 PLT 2 

26 52-030250  CARRIAGE BOLT, 3/8 X 1 PLT 18 

27 52-030150  CARRIAGE BOLT, 5/16 X 1 PLT 4 

28 54-010180  SETSCREW, 7/16 X 7/8 G5 PLN 2 

29 70-010071  JAM NUT, 7/16 6 

30 03-026-138 (        -1991) KEY, 1/4 X 1 1/4 (2) 

 03-026-016 (1992-         ) KEY, 1/4 X 2 2 

31 72-010050  LOCKNUT, 3/8 G”B” PLT 8 

32 66-010100  LOCKWASHER, 5/16 PLT 4 

33 68-010100  HEX NUT, 5/16 PLT 4 

34 66-010150  LOCKWASHER, 3/8 PLT 18 

35 68-010150  HEX NUT, 3/8 PLT 18 

36 66-010250  LOCKWASHER, 1/2 PLT 12 

37 68-010250  HEX NUT, 1/2 PLT 12 

38 54-010190  SETSCREW, 7/16 X 1 SQ HD 4 

39 62-010050  FLATWASHER, 5/16 PLT 2 



ITEM  PART NO SERIAL NO OR YR DESCRIPTION LT RT 

1 03-080-300  ROD , LT LOWER BEARING 1 - 
 03-080-301  ROD , RT LOWER BEARING - 1 

2 03-080-247  SHIELD, LT U-JOINT 1 - 
 03-080-248  SHIELD, RT U -JOINT - 1 

3 03-051-020  FLANGE, 3H 62 MSTR 2 2 

4 03-051-002  BEARING, 1 3/16 W/COLLAR 1 1 

5 68-010150  HEX NUT, 3/8 PLT 7 7 

6 66-010150  LOCKWASHER, 3/8 PLT 7 7 

7 68-010250  HEX NUT, 1/2 PLT 7 7 

8 66-010250  LOCKWASHER, 1/2 PLT 7 7 

9 52-050260  CARRIAGE SCREW, 1/2 X 3 1/4  4 4 

10 52-050275  CARRIAGE SCREW, 1/2 X 3 1/2  2 2 

11 03-026-016  KEY, 1/4 X 1/4 X 2 1 1 

12 52-050010  CARRIAGE SCREW, 5/16 X 1 2 2 

13 66-010100  LOCKWASHER, 5/16 REG 2 2 

14 68-010100  HEX NUT, 5/16 PLT 2 2 

15 52-050035  CARRIAGE SCREW, 3/8 X 1  7 7 

16 52-050123  CARRIAGE SCREW, 1/2 X 1  1 1 

17 54-010180  SETSCREW, 7/16 X 7/8 SQ HD 1 1 
18 54-010190  SETSCREW, 7/16 X 1 SQ HD 2 2 

4-31, LT & RT CYLINDER 
 INVERTER COMPONENTS 

36 



37 
ITEM  PART NO SERIAL NO OR YR DESCRIPTION LT RT 

19 72-010050  LOCKNUT, 3/8 PLT 4 4 
20 70-010071  JAM NUT, 7/16 3 3 

21 03-055-133  U-JOINT, SINGLE 35R 1 1 

22 03-081-122  INVERTER, 6-31 LT 1 - 
 03-081-123  INVERTER, 6-31 RT - 1 

23 62-010050  FLATWASHER, 5/16 STD 2 2 

24 03-081-052  BELT, LT INVERTER 1 - 
 03-081-053  BELT, RT INVERTER - 1 

25 03-080-359  CYLINDER, “A” DISC 5 5 
26 03-024-198  SPACER, `84 INVERTER 6 6 

27 03-050-011  CAPSCREW, 3/8 X 25 G5  5 5 
28 03-080-412  SHAFT, LOWER CYLINDER 1 1 
29 62-010050  FLATWASHER, 5/16  2 2 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-688  SUPPORT, 6-31 CTR. CYL. 1 

2 03-053-029  SHEAVE 1 

3 03-051-022  FLANGE, 62 MSTR 2-HOLE 4 

4 03-051-002  BEARING, 1 3/16 W/COLLAR 2 

5 68-010150  HEX NUT, 3/8 PLT 4 

6 66-010150  LOCKWASHERS, 3/8 PLT 4 

7 70-010050  JAM NUT, 3/8  2 

8 54-010100  SETSCREW, 3/8 X 3/4 SQ HD 1 

9 54-010150  SETSCREW, 3/8 X 7/8 SQ HD 1 

10 03-026-016  KEY, 1/4 X 1/4 X 2 1 

11 52-030250  CARRIAGE SCREW, 3/8 X 1  4 

12 03-026-086  SHAFT, CYLINDER DRIVE  1 

4-31, LT & RT INVERTER   
(ITEM 22) 



38 

4-31, CENTER  CYLINDER INVERTER COMPONENTS 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-300  ROD , LT LOWER BEARING 1 

2 03-080-301  ROD, RT LOWER BEARING 1 

3 03-080-247  SHIELD, LT U-JOINT 1 

4 03-080-248  SHIELD, RT U-JOINT 1 

5 03-081-118  SUB ASSY, 6-31 CENTER 1 

6 03-051-020  FLANGE, BRG 3H #62 MSTR 4 

7 03-051-002  BEARING, 1 3/16 W/COLLAR 2 

8 03-055-133  U-JOINT, SINGLE 35R 2 

9 52-050260  CARRIAGE SCREW, 1/2 X 3 1/4 G5 PLT 8 

10 48-090900  CAPSCREW, 1/2 X 5 1/2 G5 PLT 2 

11 52-030250  CARRIAGE SCREW, 3/8 X 1 G2 PLT 14 

12 52-030150  CARRIAGE SCREW, 5/16 X 1 G2 PLT 4 

13 54-010190  SETSCREW, 7/16 X 1 SQ HD CUPPT 4 

14 70-010071  JAM NUT, 7/16 NC 6 

15 03-026-016  KEY, 1/4 X 2  2 

16 66-010100  LOCKWASHER, 5/16 PLT 4 

17 68-010100  HEX NUT, 5/16 PLT 4 

18 66-010150  LOCKWASHER, 3/8 PLT 14 



39 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

19 68-010150  HEX NUT, 3/8 PLT 14 

20 66-010250  LOCKWASHER, 1/2 PLT 10 

21 68-010250  HEX NUT, 1/2 PLT 10 

22 54-010180  SETSCREW, 7/16 X 7/8 SQ HD 2 

23 72-010050  LOCKNUT, 3/8 HEX 8 

24 03-080-359  CYLINDER, “A” DISC 10 

25 03-024-198  SPACER, ‘84 INVERTER 8 

26 03-080-412  SHAFT, LOWER CYLINDER 2 

27 03-050-114  CAPSCREW, 3/8 X 20 3/8 G5 8 

28 62-010050  FLATWASHER, 5/16 PLT 4 

4-31, CENTER  SUB-ASSEMBLY (ITEM 5) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-691  SUPPORT, 6-31 CTR. CYL. 1 

2 03-051-022  FLANGE, 62 MSTR 2-HOLE 4 

3 03-051-002  BEARING, 1 3/16 W/COLLAR 2 

4 03-080-573  DRIVE, ‘91 CENTER INV. 1 

5 52-030250  CARRIAGE SCREW, 3/8 X 1 G5 PLT 4 

6 66-010150  LOCKWASHER, 3/8 PLT 4 

7 68-010150  HEX NUT, 3/8 PLT 4 



40 

#1 VINE GUIDE ROD , 4-ROW 
(Used on Center Inverter Only) 

(03-082-185) 
(Used on machines prior to 1991) 

(03-082-194) 
(1992-        ) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 
*1 03-080-540 (       -1991) #1 GUIDE ROD CENTER, LT (1) 
 03-080-581 (1992-        ) #1.92 CENTER VINE ROD, LT 1 

*2 03-080-541 (       -1991) #1 GUIDE ROD CENTER, RT (1) 
 03-080-582 (1992-        ) #1.92 GUIDE ROD CENTER, RT 1 

LT & RT INVERTER BELT IDLER  
(03-081-052 & 03-081-053) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 
1 03-023-251  BRACKET, IDLER 1 
2 03-050-087  SPACER, INV BELT 1 
3 03-053-023  IDLER, 1 X 5 1/2 (.625) BRG 1 
4 52-050360  CARRIAGE SCREW, 5/8 X 2 1/2 G5 PLT 1 
5 62-010250  FLATWASHER, 5/8 STD PLT 1 
6 66-010300  LOCKWASHER, 5/8 PLT 1 
7 68-010300  HEX NUT, 5/8 PLT 1 
8 03-080-250  BRACKET, IDLER PUSH 1 
9 03-080-308  BOLT, IDLER PUSH 1 

10 52-050123  CARRIAGE SCREW, 1/2 X 1 G5 PLT 1 
11 66-010250  LOCKWASHER, 1/2 PLT 2 
12 68-010250  HEX NUT, 1/2 PLT 2 



41 

2 & 4-ROW CYLINDER INVERTER FENDER 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 2R 4R 

1 03-027-093 (        -1990) FENDER, LT (1) - 

2 03-027-094 (        -1990) FENDER, RT (1) - 

3 03-080-464  FENDER, LT 1 2 

4 03-080-465  FENDER, RT 1 2 

5 03-080-255 (        -1982) FENDER REAR, LT (1) - 

 03-080-495 (1983-1994) FENDER REAR, ‘83 LT (1) (2) 

 03-080-644 (1995-         ) FENDER, LT REAR 1 2 

6 03-080-256 (        -1982) FENDER REAR, RT (1) (2) 

 03-080-496 (1983-1994) FENDER REAR, ‘83 RT (1) (2) 

 03-080-645 (1995-         ) FENDER, RT REAR 1 2 

7 03-080-251 (        -1990) ADJUSTABLE SHIELD, LT (1) (2) 

 03-080-563 (1991-         ) ADJUSTABLE SHIELD, LT 1 2 

8 03-080-252 (        -1990) ADJUSTABLE SHIELD, RT (1) (2) 

 03-080-564 (1991-         ) ADJUSTABLE SHIELD, RT 1  2 

9 03-027-015  FENDER POST 2 4 

10 03-027-232  FENDER POST 2 4 

11 02-050-053  KMC DECAL 4 6 

12 52-050005  CARRIAGE SCREW, 5/16 X 3/4  20 24 

13 48-090100  CAPSCREW, 3/8 X 1  2 4 

14 62-010100  FLATWASHER, 3/8  2 4 

15 72-010050  LOCKNUT, 3/8 G”B” PLT 2 4 

16 78-020045  WHIZ NUT, 5/16 20 32 

17 03-027-245  CENTER DEFLECTOR - 1 

18 03-050-084  SHAKER ROD DECAL 1 1 

19 62-010050  FLATWASHER, 5/16 3 30 

FOR 2-ROW 
MACHINES 
PRIOR   TO 
1990 

(1) PER 4-ROW 
BOLT TO ONLY (1) 
OF CENTER INSIDE 
FENDERS. 



42 

SLOW MOVING VEHICLE KIT 
(2-ROW 4-31) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-540  BRACKET, (SMV) MOUNTING 1 

2 03-050-068  EMBLEM, (SMV) 1 

3 48-090005  CAPSCREW, 1/4 X 5/8 PLT 2 

4 66-010050  LOCKWASHER, 1/4 PLT 2 

5 68-010050  HEX NUT, 1/4 PLT 2 

6 52-050005  CARRIAGE SCREW, 5/16 X 3/4 G5 PLT 2 

7 66-010100  LOCKWASHER, 5/16 PLT 2 

8 68-010100  HEX NUT, 5/15 PLT 2 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-356  SHIELD, LT FRONT 1 

2 03-023-313  SUPPORT, LT FRONT SHIELD 1 

3 03-023-319  BRACE, LT FRONT SHIELD 1 

4 03-050-069  REFLECTOR, AMBER 1 

5 52-030100  CARRIAGE SCREW, 5/16 X 3/4 PLT 5 

6 78-020049  LOCKNUT, 5/16 WHIZ-FLANGE PLT 5 

7 62-010150  FLATWASHER, 7/16 PLT 1 

2-ROW LT FRONT SHIELD 
(       -1994) 



43 

(1991-     )  
4R-36 

2 & 4-36 ROW LT REAR SHIELD 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION 2R  4R 

1 03-080-354  SHIELD, LT REAR 1 - 

 03-080-365  SHIELD, LT REAR - 1 

2 03-023-309  BRACE, LT SHIELD 1 - 

 03-023-538  BRACE, LT SHIELD - 1 

3 03-023-310  LEG, LT SHIELD 1 - 

 03-023-539  LEG, LT SHIELD - 1 

4 03-023-308  SUPPORT, REAR SHIELD 1 1 

 03-023-536  SUPPORT, REAR SHIELD - 1 

5 52-030100  CARRIAGE BOLT, 5/16 X 3/4 PLT 5 5 

6 78-020049  LOCKNUT, 5/16 WHIZ FLANGE PLT 5 5 

7 03-050-070  REFLECTOR, RED 1 1 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-355  SHIELD, RT REAR 1 

2 03-023-311  BRACE, RT SHIELD 1 

3 03-023-308  SUPPORT, REAR SHIELD 1 

4 78-020049  LOCKNUT, 5/16 WHIZ FLANGE PLT 4 

5 52-030100  CARRIAGE SCREW, 5/16 X 3/4 PTL 4 

6 03-050-070  REFLECTOR, RED 1 

4-36 ROW RT REAR SHIELD 
(1991-       ) 

(1991-     )  
4R-36 



44 

2, 4-36 & 4-40-ROW LT & RT FRONT SHIELD 

ITEM   PART NO  SERIAL NO OR YR  DESCRIPTION  
2R  4R 

LT LT LT RT 

1 03-080-363  SHIELD, LT FRONT 1 1 1 - 

2 03-080-364  SHIELD, RT FRONT (4-40) - - - 1 

3 03-023-317  SUPPORT, LOWER FRONT SHIELD 2 - 2 2 

3A 03-023-540  BRACE, 4-R FRONT - 1 - - 

3B 03-023-541  BRACE, 4R LOWER FRONT - 1 - - 

4A 03-023-315  SUPPORT, TOP FRONT SHIELD 1 - 1 1 

4B 03-023-542  SUPPORT, FRONT SHIELD - 1 - - 

5 03-050-069  REFLECTOR, AMBER 1 1 1 1 

6 52-030100  CARRIAGE BOLT, 5/16 X 3/4 PLT 6 6 6 6 

7 78-020049  LOCKNUT, 5/16 WHIZ FLANGE 6 6 6 6 

4-40R 

2-R,  4-31 ONLY 



45 

2, 4-36 & 4-40-ROW LT & RT REAR SHIELD 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION LT RT 

1 03-080-365  SHIELD, LT REAR 1 - 

2 03-080-366  SHIELD, RT REAR - 1 

3 03-023-308  SUPPORT, REAR SHIELD 1 1 

4 03-023-309  BRACE, LT SHIELD 1 1 

5 03-023-318  LEG, 4R SHIELD 1 1 

6 52-030100  CARRIAGE SCREW, 5/16 X 3/4 G5 PLT 5 5 

7 78-020049  LOCKNUT, 5/16 WHIZ FLANGE PLT 5 5 

8 03-050-070  RED, REFLECTOR 1 1 

2-R,  4-31 ONLY 



46 

CENTER SHIELD 
(4-36 ROW) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-478  INVERTER DRIVE SHIELD CENTER 1 

2 03-027-244  INVERTER DRIVE SHIELD TOP 1 

3 03-023-436  INVERTER DRIVE SHIELD REAR SUPPORT 1 

4 52-030100  CARRIAGE BOLT, 5/16 X 3/4 G2 PLT 5 

5 78-020049  LOCKNUT, 5/16 WHIZ FLANGE 5 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-027-269  SHIELD, CENTER TOP 1 

2 03-080-598  SHIELD, INVERTER DRIVE 1 

3 03-023-634  BRACKET, CENTER SHIELD 2 

4 52-050005  CARRIAGE BOLT, 5/16 X 3/4 G5 PLT 8 

5 66-010100  LOCKWASHER, 5/16 PLT 8 

6 68-010100  HEX NUT, 5/16 PLT 8 

CENTER SHIELD, 4-40 
(4-40 ROW) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

7 03-023-744  STRAP, INVERTER CON. 40” - 

 7 



47 

(03-082-187) 
OPTIONAL 

4-ROW COULTER BRACKET 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION -156 -184 -187 -196 

1A 03-080-473 (        -1992) BRACKET, 4R VINE CUTTER (2) - - - 

 03-080-610 (1993-         ) BRACKET, 4R VINE CUTTER - - - 1 

1B 03-080-536 (1985-         ) T-BRACKET, 6R COULTER - 1 - - 

1C 03-080-549  BRACKET, 6R DUAL WHEEL V.C. - - 1 - 

2 03-080-352 (       -1992) PLOW  STANDARD CAP (2) - - - 

 03-080-560 (1992) PLOW  STANDARD CAP (1) 1 - - 

 03-023-571 (1993-1995) PLATE, SHANK BRACKET - - - (1) 

 03-023-672 (1996-         ) CAP, SHANK - - - 1 

3 48-090985 (        -1992) CAPSCREW, 5/8 X 2 3/4 G5 PLT (8) 4 - - 

 48-100075 (1993-         ) CAPSCREW, 3/4 X  7 1/2 G5 PLT - - - 4 

4 68-010300 (        -1992) HEX NUT, 5/8 PLT (8) 4 - - 

 68-010350 (1993-         ) HEX NUT, 3/4 PLT - - 2 4 

5 66-010300 (        -1992) LOCKWASHER, 5/8 PLT (8) 4 - - 

 66-010350 (1993-         ) LOCKWASHER, 3/4 PLT - - 2 4 

6 04-050-005  “V”-BOLT, 3/4 X 6 5/16 X 5 11/16 - - 1 - 

(03-082-156) (        -1992) 
(03-082-196) (1993-        ) 

(03-082-184) 



48 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 02-057-019  CLAMP, 2 1/2 TOOL BAR 1 

2 04-024-069  BEARING SPACER, 3/8 1 

3 03-023-064  COULTER FLANGE 1 

4 03-026-025  SPRING PUSH ROD 2 

5 03-050-008  COULTER SPRING 2 

6 03-050-009  11/16” ADJ COLLAR 4 

7 03-050-010  DURA FLUTE COULTER, 17” 1 

8 03-050-042  DURA FLUTE COULTER, 20” 1 

9 04-050-078  RETAINING RING, 2 3/64 INTERNAL 2 

10 04-051-004  BEARING, 3/4 CYL (EXT 205) 2 

FRONT COULTER BUNDLE 
(03-082-084) 



49 

Refer to  page 33 in Aug 1998  issue 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

11 03-057-014  COULTER HUB 1 

12 03-080-180  COULTER FORK BRACKET 1 

 03-080-537  COULTER BRACKET, ‘85 1 

13 03-080-181  COULTER FORK 1 

14 54-010200  SETSCREW, 1/2 X 5/8 SQ HD CUPPT 4 

15 48-090170  CAPSCREW, 3/8 X 1 1/2 G5 PLT 4 

16 52-050450  CARRIAGE BOLT, 3/4 X 5 G5 PLT 2 

17 48-091150  CAPSCREW, 5/8 X 5 1/2 G5 PLT 1 

18 48-091475  CAPSCREW, 3/4 X 5 (AXLE) 1 

19 72-010050  LOCKNUT, 3/8 G”C” PLT & WAXED 4 

20 66-010300  LOCKWASHER, 5/8 PLT 1 

21 62-010250  FLATWASHER, 5/8 PLT 2 

23 72-020050  LOCKNUT, 5/8 G”C” PLT 7 WAXED 1 

24 66-010350  LOCKWASHER, 3/4 PLT 3 

25 68-010350  HEX NUT, 3/4 PLT 3 

26 76-010100  COTTER PIN, 3/16 X 1 1/2 2 

27 04-024-001  PIVOT BUSHING 2 

28 03-023-228  DISC SHIELD BRACKET 1 

29 03-080-244  DISC SHIELD 1 

30 52-030350  CARRIAGE BOLT, 3/8 X 1 1/2 PLT 2 

31 66-010150  LOCKWASHER, 3/8 PLT 2 

32 68-010150  HEX NUT, 3/8 PLT 2 

33 62-010050  FLATWASHER, 5/16 PLT 4 

34 03-050-040  DECAL, KMC 1 

*35 04-0801014  COULTER HUB ASSY 1 

* Hub Assembly (04-081-014) Made Up of #2, #9, #10, & #11. 



50 

2-ROW COULTER BAR 
(03-082-161) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-482  SUPPORT ARM, LT 1 

2 03-080-483  SUPPORT ARM, RT 1 

3 03-080-481  ADJUSTABLE BRACKET 2 

4 03-080-243  TUBE PIVOT BRACKET 1 

5 02-023-188  CLAMP P.B. 1 

6 03-024-113  TUBE PIVOT BUSHING 2 

7 48-091000  CAPSCREW, 5/8 X 3 G5 PLT 2 

8 66-010300  LOCKWASHER, 5/8 PLT 4 

9 68-010300  HEX NUT, 5/8 PLT 4 

10 48-090700  CAPSCREW, 1/2 X 3 1/4 G5 PLT 8 

11 66-010250  LOCKWASHER, 1/2 PLT 20 

12 68-010250  HEX NUT, 1/2 PLT 20 

13 48-090595  CAPSCREW, 1/2 X 1 1/2 G5 PLT 12 

14 52-030850  CARRIAGE BOLT, 5/8 X 2 1/2 2 

SUPPORT ARM BUNDLE 
(03-082-163) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-479  COULTER BAR, (2-R0W) 1 



51 

MOUNTING BRACKETS 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-487  MOUNTING BRACKET 2 

2 03-080-484  MOUNTING BRACKET, LONG 2 

3 03-023-226  M.F. BRACKET 2 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-583  STEP (VINE CUTTER) 1 

2 03-050-104  NON-SKID TAPE (4 X 12 LONG) 2 

3 48-090650  CAPSCREW, 1/2 X 3 G5 PLT 2 

4 48-040370  CAPSCREW, 1/2 X 3 1/2 G2 PLT 2 

5 66-010250  LOCKWASHER, 1/2 PLT 4 

6 68-010250  HEX NUT, 1/2 PLT 4 

*LONG 
(03-082-164) 

SHORT 
(03-082-167) 

FOR SOME MASSEY 
FERGUSON TRACTORS, 
WELD ON SPECIAL 
MASSEY FERGUSON 
BRACKET 

VINE CUTTER STEP 
(03-082-195) 



52 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-488  ADAPTOR BRACKET (MF 2705, MF 2675) 2 

2 48-091350  CAPSCREW, 3/4 X 2 1/2 G5 PLT 4 

3 66-010350  LOCKWASHER, 3/4 PLT 4 

4 68-010350  HEX NUT, 3/4 PLT 4 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-486  ADAPTOR BRACKET 2 

2 03-080-485  M.F. BRACKET (1150, 1155) 2 

3 48-091350  CAPSCREW, 3/4 X 2 1/2 G5 PLT 4 

4 66-010350  LOCKWASHER, 3/4 PLT 4 

5 68-010350  HEX NUT, 3/4 PLT 4 

M.F. ADAPTOR BRACKET 
(2805, 2745) 

M.F. BRACKET 
(1150, 1155) 

ADAPTOR BRACKETS 
(MF 2705, MF 2675) 



53 

MAST-VINE LIFTER 
(03-082-182) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION -182 -181 

1 03-080-529  MAST, VINE LIFTER 1 - 

2 03-080-528  LOWER HITCH, VINE LIFTER - 2 

3 14-050-018  “U”-BOLTS 7/8 X 5 3/4 X 4 15/16 2 4 

4 66-010400  LOCKWASHER, 7/8 PLT 4 8 

5 68-010400  HEX NUT, 7/8 PLT 4 8 

6 03-050-088  HITCH PIN, 1 1/8 - 2 

7 06-024-021  SPACER, CAT II - 2 

8 02-050-002  KLICK PIN - 2 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-024-220  TOOL BAR, 6-ROW VINE LIFTER 1 

LOWER HITCH-VINE LIFTER 
(03-082-181) 

6-ROW VINE LIFTER TOOL BAR 



54 

WHEEL SOLD SEPARATELY FROM BUNDLE 

LT. & RT. CULTIVATOR GAUGE WHEEL (1X3 SHANK) 
(04-082-076) (Used with Vine Lifter) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 04-057-027  BRACKET, 1 X 3 SHANK 1 

2 02-023-167  CLAMP CAP 1 

3 54-010300  SETSCREW, 5/8 X 1 1/2 SQ HD CUPPT 2 

4 48-091475  CAPSCREW, 3/4 X 5 G5 PLT 2 

5 66-010350  LOCKWASHER,3/4 PLT 2 

6 68-010350  HEX NUT, 3/4 PLT 2 

7 74-010100  SQUARE NUT, 5/8 2 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION LT RT 

12 02-058-008  RIM, 15 X 6 WHEEL 1 1 

1 X 3 SHANK BRACKER, 4 X 4 
(USED WITH VINE LIFTER) 

(04-082-056) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION LT RT 

1 04-081-005  CULT GAUGE WHEEL ARM, LT 1 - 

2 04-081-006  CULT GAUGE WHEEL ARM, RT - 1 

3 02-056-011  SEAL (16289CR) 1 1 

4 02-051-041  INNER BEARING CONE (JL69349) 1 1 

5 02-058-033  6-BOLT HUB W/CUPS 1 1 

6 02-058-004  WHEEL BOLT, 1/2 X 1 N.F. 6 6 

7 02-051-006  OUTER BEARING CONE (LM67048) 1 1 

8 02-050-019  WASHER, 15/16 X 2 X .160 THK 1 1 

9 68-030050  SLOTTED NUT, 7/8 N.F. 1 1 

10 76-010050  COTTER PIN, 5/32 X 1 1/4 1 1 

11 02-058-005  HUB CAP 1 1 

13 02-051-040  INNER BEARING CUP (JL69310) 1 1 

14 02-051-005  OUTER BEARING CUP (LM67010) 1 1 



55 

5 x 5 COULTER 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 36-023-027  CLAMP, COULTER BRACKET 1 

2 03-080-606 (1994) BRACKET, COULTER (1) 

 03-080-653 (1995-       ) BRACKET, COULTER 1 

3 03-057-014  HUB, COULTER 1 

4 04-024-069  SPACER, 3/8 BEARING 1 

5 04-050-078  RING, INTERNAL RETAINER 2 3/64 2 

6 04-051-004  BEARING 3/4 EXT CYL (205) 2 

7 03-023-064  FLANGE, COULTER 1 

8 03-050-042  COULTER, DURA-FLUTE 20” 1 

9 04-024-001  BUSHING, PIVOT 2 

10 03-026-115 (1994) ROD, SPRING PUSH (2) 

 03-026-025 (1995-        ) ROD, SPRING PUSH 2 

11 03-050-008  SPRING, COULTER 2 

12 03-050-009  COLLAR, 11/16 ADJ 4 

13 03-080-620 (1994) FORK, COULTER (1) 

 03-080-652 (1995-        ) FORK, COULTER 1 

14 48-060100  CAPSCREW, 3/8 X 1 1/2 G5 PLT 4 

15 76-010100  COTTER PIN, 3/16 X 1 1/2 2 

16 48-060350 (1994) CAPSCREW, 5/8 X 5 1/2 G5 PLN (1) 

 48-091202 (1995-        ) CAPSCREW, 5/8 X 6 1/2 G5 PLT 1 

17 48-091475  CAPSCREW, 3/4 X 5 G5 PLT 1 

18 48-100075  CAPSCREW, 3/4 X 7 1/2 G5 PLT 2 

19 62-010050  FLATWASHER, 5/16 PLT 4 

20 66-010300  LOCKWASHER, 5/8 PLT 1 

21 72-010050  LOCKNUT, 3/8 G”B” PLT & WAXED 4 

22 72-020050  LOCKNUT, 5/8 G”B” PLT & WAXED 1 

23 66-010350  LOCKWASHER, 3/4 PLT 3 

24 68-010350  HEX NUT, 3/4 PLT 3 

25 54-010200  SETSCREW, 1/2 X 5/8 SQ HD CUPPT 4 

26 62-010250  FLATWASHER, 5/8 PLT 2 

(03-082-197) 
(1994 ONLY) 

(03-082-208) 
(1995-         ) 



56 

 2 X 4 COULTER  
(03-082-239) 



57 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 03-023-813  CLAMP, COULTER BRACKET 1 

2 03-080-813  BRACKET, 8R-FLD COULTER 1 

3 03-057-014  HUB, COULTER 1 

4 04-024-069  SPACER, 3/.8 BEARING 1 

5 04-050-078  RING, INTERNAL RETAINER 2 3/64 2 

6 04-051-004  BEARING, 3/4 EXT CYL (205) 2 

7 03-023-064  FLANGE, COULTER 1 

8 03-050-042  COULTER, DURA-FLUTE 20” 1 

9 04-024-001  BUSHING, PIVOT 2 

10 03-026-115  ROD, 26” SPRING PUSH 2 

11 03-050-008  SPRING 2 

12 03-050-009  COLLAR, 11/16 ADJ 4 

13 03-080-652  FORK, COULTER 1 

14 48-090170  CAPSCREW, 3/8 X 1 1/2 G5 PLT 4 

15 76-010100  COTTER PIN, 3/16 X 1 1/2 2 

16 48-091202  CAPSCREW, 5/8 X 6 1/2 G5 PLT 1 

17 48-091475  CAPSCREW, 3/4 X 4 G5 PLT 1 

18 48-100060  CAPSCREW, 3/4 X 6 1/2 G5 PLT 2 

19 62-010050  FLATWASHER, 5/16 PLT 4 

20 66-010300  LOCKWASHER, 5/8 PLT 1 

21 72-010050  LOCKNUT, 3/8 G”B” PLT & WAXED 4 

22 72-020050  LOCKNUT, 5/8 G”C” PLT & WAXED 1 

23 66-010350  LOCKWASHER, 3/4 PLT 3 

24 68-010350  HEX NUT, 3/4 PLT 3 

25 54-010200  SETSCREW, 1/2 X 5/8 SQ HD CUPPT 4 

26 62-010250  FLATWASHER, 5/8 PLT 2 



58 

2-ROW EXTENSION 
(03-082-213) 

(Update For Machines Thru 1994) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-666  FRAME, 2R HITCH EXTENSION 1 

2 03-080-667  BRACKET, H.E. COULTER 1 

3 03-023-673  SUPPORT, CENTER 1 

4 03-080-668  STRAP, MAST TIE 1 

5 48-090950  CAPSCREW, 5/8 X 2 G5 PLT 8 

6 66-010300  LOCKWASHER, 5/8 PLT 8 

7 68-010300  HEX NUT, 5/8 PLT 8 

8 48-100550  CAPSCREW, 1 X 4 1/2 G5 PLT 2 

9 66-010450  LOCKWASHER, 1 PLT 2 

10 68-010450  HEX NUT, 1 PLT 2 

11 03-050-088  PIN, 1 1/8 HITCH 2 

12 02-050-002  KLIK PIN, 7/16 X 1 3/4 2 



59 

4-ROW EXTENSION 
(03-082-207) 

(Update For Machines Thru 1993) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-026-126  PIN, STEP HITCH 2 

2 02-050-002  PIN, 7/16 X 1 3/4 KLIK 2 

3 06-024-022  SPACER, CAT III 2 

4 05-024-010  SPACER, CAT III 2 

5 48-100600  CAPSCREW, 1 X 5 G5 PLT 1 

6 66-010450  LOCKWASHER, 1 PLT 1 

7 68-010450  HEX NUT, 1 PLT 1 

8 02-024-004  SPACER, 8 X 10 SHORT 1 

9 03-080-647  HITCH, 4R EXTENSION 1 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

* 03-055-139  DRIVELINE, 1 3/4-1000 1 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

* 03-055-138  DRIVELINE, 1 3/8-1000 1 

*Refer to Page 7 for Driveline breakdown. 

*Refer to Page 7 for Driveline breakdown. 

1 3/4 1000 DRIVELINE 
(03-082-202) 

1 3/8 1000 DRIVELINE 
(03-082-201) 



60 

COULTER BRACKET & FORK 
(03-081-113) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-611  SUPPORT, 4R LT COULTER 1 

2 03-080-612  SUPPORT, 4R RT COULTER 1 

3 04-024-001  BUSHING, PIVOT 2 

4 03-080-619  FORK, COULTER 1 

5 03-024-236  SPACER, BEARING 2 

6 48-100110  CAPSCREW, 3/4 X 11 G5 PLT 1 

7 48-091268  CAPSCREW, 5/8 X 12 G5 PLT 1 

8 68-010350  HEX NUT, 3/4 PLT 1 

9 66-010350  LOCKWASHER, 3/4 PLT 5 

10 66-010300  LOCKWASHER, 5/8 PLT 1 

11 62-020040  FLATWASHER, 5/8 PLT 2 

12 48-091275  CAPSCREW, 3/4 X 2 G5 PLT 4 

13 70-010150  JAM NUT, 3/4 PLT 4 

14 72-020050  LOCKNUT, 5/8 G”C” PLT 1 

TO BE USED WITH 4-ROW HITCH 
EXTENSION FOR DIAMOND BAR. 



61 

22 1/4” V-SHANK 
(03-081-129) 

ITEM  PART NO SERIAL NO OR YR DESCRIPTION QTY 

1 03-080-700  V-SHANK, CONV, FOR OLD STYLE 1 

2 03-080-694  SUPPORT, PLOW STD. CENTER LT 1 

3 03-080-695  SUPPORT, PLOW STD. CENTER RT 1 

4 48-060050  CAPSCREW, 3/8 X 1 1/4 G5 PLT 2 

5 66-010150  LOCKWASHER, 3/8 PLT 2 

6 68-010150  HEX NUT, 3/8 PLT 2 

7 54-010275  SETSCREW, 5/8 X 1 SQ HD CUPPT 4 

8 03-024-253  GUARD, CENTER 4-R 1 

9 66-010400  LOCKWASHER, 7/8 PLT 4 

10 68-010400  HEX NUT, 7/8 PLT 4 

11 48-091550  CAPSCREW, 7/8 X 2 1/2 G5 PLT 4 

12 03-080-651  BOLT PLATE, V-SHANK 1 

TO BE USED WITH 4-ROW CENTER 
CONVERSION FOR DIAMOND BAR. 



62 

2” X 8” STROKE HYDRAULIC CYLINDER 
(03-061-038) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 
1 03-061-039  CYLINDER BODY W/1/2” PORTS 1 

2 03-061-006  PISTON ROD W/CLEVIS 1 

3 03-061-037  LOCKNUT, 7/8 NF-14 CENTER 1 

4 03-061-008  PISTON 1 

*5 03-061-009  O-RING, 3/4 ID X 7/8 OD 1 

*6 03-061-010  O-RING, 1 1/8 ID X 1 3/8 OD 1 

*7 03-061-011  BACK-UP WASHER, 1 1/8 ID X 1 3/8 OD 1 

*8 03-061-012  ROD WIPER, 1 1/8 1 

9 03-061-013  PISTON ROD GUIDE 1 

*10 03-061-014  BACK-UP WASHER, 1 5/8 ID X 2 OD X 3/32 2 

*11 03-061-015  O-RING, 1 5/8 ID X 2 OD 2 

*12 03-061-016  RETAINING RING INTERNAL, 2” 1 

13 03-061-017  CLEVIS PIN 1 

14 03-061-018  CLEVIS PIN CLIP 1 

* Makes up Seal Kit (03-061-002) 



63 

3” X 8” STROKE HYDRAULIC CYLINDER 
(05-061-001) 

*Makes up Seal Kit (05-061-003) 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 05-061-004  CYLINDER BODY 1 

2 03-061-006  PISTON ROD W/CLEVIS 1 

3 03-061-022  PISTON 1 

4 03-061-008  PISTON ROD GUIDE 1 

5 03-061-007 (       -1982) JAM NUT, 7/8 N.F.-14 (1) 
 03-061-037 (1983-      ) LOCKNUT, 7/8 N.F.-14 CENTER 1 

*6 03-061-009  O-RING, 3/4 ID X 7/8 OD 1 

*7 05-061-006  RETAINING RING INTERNAL, 3” 1 

*8 05-061-007  RETAINING RING INTERNAL, 2 5/8” 1 

*9 03-061-032  O-RING, 2 5/8 ID X  3 OD 2 

*10 03-061-031  BACK-UP WASHER, 2 5/8 ID X 3 OD X 3/32 2 

*11 03-061-010  O-RING, 1 1/8 ID X 1 3/8 OD 1 

*12 03-061-011  BACK-UP WASHER, 1 1/8 ID X 1 3/8 OD X 1/16 1 

*13 03-061-012  ROD WIPER, 1 1/8 1 

14 03-061-018  CLEVIS PIN CLIP 2 

15 03-061-017  CLEVIS PIN 2 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

16 05-059-001 (       -1984) HYDRAULIC HOSE, 3/8” X 120” (NOT SHOWN) (2) 
 03-059-002 (1985-      ) HYDRAULIC HOSE, 3/8” X 120” W/ 1/2” ENDS 2 

HOSES FOR FRONT MOUNTED COULTER 



64 

ITEM PART NO. SERIAL NO.OR YR. DESCRIPTION QTY 

1 33-062-006  CONNECTOR, BUTT 4 
2 52-050019  CARRIAGE SCREW, 5/16 X 1 1/4 G5 PLT 10 
3 78-020049  LOCKNUT, 5/16-18 WHIZ FLANGE PLT 10 
4 03-062-001  LIGHT, SINGLE RED 2 
5 33-062-069  LIGHT, DOUBLE AMBER 2 
6 33-050-137  TIE, 8” CABLE 2 
7 02-050-088  STRAP, TIE DOWN 8 
8 33-050-138  TIE, 12” CABLE 4 
9 03-023-765  MOUNT, SMV EMBLEM 1 
10 03-062-002  HARNESS, 4R WIRING 1 
11 33-062-070  RING TERMINAL, 1/2 “ 2 
12 03-050-068  EMBLEM, SMV 1 
13 48-090005  CAPSCREW, 1/4 X 5/8 G5 2 
14 78-020040  LOCKNUT, 1/.4-20 WHIZ FLANGE PLT 2 
15 33-050-267  STRIP, ORANGE FLUOR. 2 
16 33-050-266  STRIP, RED REFLECTIVE 2 
17 33-050-265  STRIP, YELLOW REFLECTIVE 1 
18 03-023-766  BRACKET, LIGHT  2 
19 03-027-315  MOUNT, LIGHT 2 

4R LIGHT KIT  
(03-082-234) 

*ITEMS 1 THRU 14  MAKE UP 03-081-134 (4R LIGHT KIT LESS MOUNTING BRACKETS) 



            The following is a list of serial numbers issued to our machines at the beginning of each 
year.  To determine when a unit was made, find the range within which the particular serial 
number falls.  It would have been produced between January 1 to December 31 of that year. 

YEAR SERIAL NUMBERS 
1985 27986-29695 
1986 29696-31095 
1987 31096-33234 
1988 33235-35548 
1989 35549-38496 
1990 38497-41771 
1991 41772-44466 
1992 44467-47001 
1993 47002-48750 
1994 48751-51549 
1995 51551-54262 
1996 54263-56661 
1997 56662-59465 
1998 59466-62097 
1999 62098-63986 
2000 63987-65692 
2001 65693-67340 
2002 67341-68699 
2003 68700-70482 
2004 70483-72646 
2005                    72647-74866        
2006                    74867-76368 
2007                    76369- 



DEPENDABLE EQUIPMENT FOR PROGRESSIVE FARMING 
Visit us at www.kelleymfg.com 

MADE IN AMERICA 




